SECTION 111

JOHN DEERE
TSX SERIES

TRACTOR

MARVEL-SCHEBLER PRODUCTS DIVISION,

BORG-WARNER CORPORATION
DECATUR, ILLINOIS, U. S. A.

COPYRIGHT 1953 FORM NO. MSPC-200 3M—MARCH 1953
SALES ENGINEERING & TRAINING CO. PRINTED IN U. 5. A.



Warvanty

Marvel-Schebler Products Division, Borg-
Warner Corporation, warrant its carbureters
against defects in material and workman-
ship for a period of ninety days. Defective
merchandise will be replaced without charge
but labor charges incurred in the removal,
disassembly or reinstallation of such prod-
ucts will not be allowed. No merchandise
can be returned without written permission
from the factory, transportation charges
must be prepaid. The factory shall be the
sole judge of defects in products returned.

— Tutneduction...

A ten per cent handling charge will be made
for all merchandise returned that is not de-
fective. All prices are subject to change
without notice, and we reserve the right to
limit quantities and to make partial ship-
ments unless specifically instructed other-
wise. The obligation of the company un-
der this warranty is limited to replacing at
the factory, any complete units or parts
thereof which shall be returned and which
our examination shall disclose to have been
defective.

that they replace.

ferring to the identification charts.

its reference number,

This section of the master manual is an individual parts catalog of
all service parts for Marvel-Schebler carbureters listed on the identification
charts. The catalog is divided into groups of carbureters; each group con-
taining an identification chart, an exploded drawing of a composite carbureter,
and a parts list. Each part in the illustration bears a reference number which
keys together the illustration and parts list.

INOTE: The illustration does not represent any specific carbure-
ter within a series, but is typical of all of them. All parts that
look different are shown adjacent to the part of the basic carbureter

TO USE THE CATALOG

(1) Locate the group which contains the carbureter in question by re-

(2) Visually locate the part desired in the exploded drawing and note

(3) Turn to the parts list opposite the reference number of the part for
its complete part name and part number.




ISSUED MARCH 1953

JOHN DEERE — TRACTOR
TSX-13 to TSX-530

JOHN DEERE — TRACTOR CARBURETERS

e A
| VD TSX-13 | Gasoline|.......... AL-2283-T | 286-560 | 16-590 | 233-536
Lo s oo svassten o VD TSX-45 | Gasolinel.......... AL-2630-T | 286-573 | 16-590 | 233-536
LU Power Unit . . VD TS5X-60 | Gasolinej.......... AL-2848-T | 286-576 | 16-590 | 233-536
| oy VD TSX-85 Gasoline|. . ........ AL-2849-T 286-603 16-590 | 233-536
| RN VD TSX-89 |Gasolinej.......... AL-2851-T | 286-631 | 16-590 | 233-536
LML e e e o VD TSX-90 | Gasolinel.......... AL-2859-T | 286-604 | 16-590 | 233-536
L oz ims ges s VD TSX-91 | Gasoline|.......... AL-2850-T | 286-605 | 16-590 | 233-536
LUC Power Unit. vD TSX-237 | Gasoline| ......... AL-20225-T | 286-755 | 16-590 | 233-536
M, MC, MT .... VD TSX-245 | Gasoline| TSX-530 | AM-366-T | 286-765 | 16-654 | 233-536
LUC Power Unit. VD TSX-356 | Gasoline|.......... AL-20290-T | 286-882 | 16-590 | 233-536
Model M ...... TSX-475 |All Fuels|.......... AM-1613-T | 286-969 | 16-654 | 233-543
No. 65 Combine . | Hercules TSX-485 | Gasoline|.......... AP-21255 286-957 | 16-594 | 233-543
No. 55 Combine . Cont. TSX-491 | Gasoline|.......... AP-19947 286-957 | 16-594 | 233-543
Model 12A Comb. |Cont. Y 112 | TSX-516 | Gasoline|.......... PP-21819 286-990 | 16-613 | 233-536
Model 40 Tractor TSX-530 | Gasoline|.......... AM-1794-T | 286-1005 | 16-654 | 233-543

@The repair kit includes the throttle shaft, float valve and seat assembly, and the gasket kif.
§ The flange gasket can be supplied separately. Specify the carbureter number when ordering,

BASIC SUBASSEMBLIES

CARBURCTER BODY ASSEMBLY

Carbureter Marvel-Schebler old Carbureter Marvel-Schebler old
Number Part Number Part Number Number Part Number Part Number
TSX-13 10-1889 TSX-13 227-604
TSX-45 10-2051 TSX-45 227-604
TSX-60 10-2182 TSX-60 227-738
TSX-85 10-2182 TSX-85 227-759
TS? 39 10-2182 TSX-89 227-776
TSX-40 10-2394 TSX-90 227-801
TSX-91 10-2182 TSX-91 227-774
TSX-237 10-2182 TSX-237 227-1040
TSX-245 10-2991] TSX-245 227-1060
TSX-356 10-2182 TSX-356 227-1156
T5X-475 10-2991 TSX-475 227-1257
TSX-485 10-3332 TSX-485 227-1264
TSX-491 10-3332 TSX-49] 227-1268
TSX-516 10-3610 TSX-516 227-1292
TS5X-530 10-2991 TSX-530 227-1304
INT\]©[wn|n =] 0] 0
Ref. S Marvel-Schebler old 2R [2(3 IR (RS855%5
No. Part Number Part Number e Rt Nt St E -2 R bR~ 2R -1 ko e R - 1R 1
e el e e e e e e e e e e S

1 Body Assy — Carbureter

2 Lever Assy — Throttle, Loose
2A Lever — Throttle, Loose
3  Shaft & Stop Assy — Throttle

3A Shaft, Stop, & Lever Assy — Throt. .
3B Shaft, Stop, & Lever Assy — Throt. .
3C Shaft, Stop, & Lever Assy — Throt. .

.12-914
12-A209

.13-719

.13-831

.13-907

.13-1067

i

—

—
—




JOHN DEERE — TRACTOR
TSX-13 to TSX-530

414

T Tl B—a9
4T 28 62 22

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. S. A.
1-2



JOHN DEERE — TRACTOR

TSX-13 to TSX-530
o ln|o|ale|o| =I5 2|2 R]2]=] 22
Ref. Pait Naias Marvel-Schebler Old ~|g|(o = (=® q-'q-iq‘|‘-‘;‘|",’ T;‘.‘ i 1 [k B
Ne. Part Number Part Number R R E R E R R R
b= == == '—i'-“- =l r-u-;n— =
4 Valve— Throttle (15°) .....cc.cnn 1418 | e oo vemsens T T =1 === =]
[P0 T —— TAB3 o S —| == == === === L —]-
20°) .o 14-169 | ............. ettt latelbata by 1=
] 14218 | coces o nen === =l=[=|=|=[t{=|1|=]|=1=]1
5 Screw — Throttle Stop (No. ‘ \
BA2 %3/ w. was sinm i sin e 1542 | et cemueas TIT(0 e eyl
6 Screw — Idle Drilling (Headless,
e e 15-223 S-2041 ....... {11 =] 1 |=]=]= |- = fom ff e
(Headless, 5/16-24) ............ 15274 | oo, e o 8
7 Screw — Choke Swivel (No.
8329716 . cusmivin smmn cmim s 15-285 1 1 IR === 1 |=[==1T| 1|11 =]|1
8 Screw — Throttle Swivel (No.
LS5 Vot i 1 ) 15285 | ...l ————————‘————lﬁr-
9 Screw — Drive, Numbering Plate
{No. ZX /)Y ..o viini vmim sieee sininia 15343 | e i == T[T {l|=]{1 =[]0 |=]|=
10 Screw — Choke Lever (No. ‘ \
B32 9716 . ..nceis eims mmins wonn 15-397 | trms mmeeny.p 11 I_‘_il ) T Y e
11  Screw — Drill Plug, Nozzle Hole ‘ .
(No. 832) ..o, 15409 | covrinmnen e == ={=[1|=|=|=|1 |={=|=T|=
12 Screw & Lock Washer Assy — ‘ ‘ ' \
Choke Valve (No.632x 1/4)....15483 | ..ovvonnnn... |l == [2]= |-l2]2]~|2
(No.4-40x 1/4)....15-A91 | ............. 2(2|2|2|2(2|2{2|-|2|-|-|-|2|-
13  Screw & Lock Washer Assy — l [ || ‘
Throttle Valve (No.6-32x1/4) ..15-483 | ............. =|=|=|=|=|-|=|=|2|-|2|2|2|-|2
(No.4-40x 1/4) ..15-A91 | ............. 2|2|2(2(2|2|2|2|-|-|-1-|-|2|-
14 Screw — Clevis Clamp (No. ‘
10:24 %1578 i ants o & sosis s 15:A85 | eisensvenain === =|==[=|=|=]=| 1| T|=|=
15 Screw & Lock Washer Assy — '
Throttle Body to Bowl | | }
(No. 12-24x5/8) .vvvvvnn... 15-A82 [ — 414 4 4144 4‘4 —14|——|-|4|-
(No. 12-24x3/4)) & vios vie sz viss I5ABRS || cesw e —————i———4-444—-4
16 Screw & Lock Washer Assy — \
Choke Bracket to Body (NO. ‘
BIZ X BTBY. ooivamin womis sk e bt s 15-A93 | ............. == == 1|1 |V]2]{2]-|1
17 Screw & Lock Washer Assy — \
Choke Bracket (No.8-32x5/16) .15-A99 | ............. =t TN =t=1=1 T TET]| T =
18 Gasket — Float Valve Seat ........ 16-4 P-1208 ....... I{a{r{ajafajafopafrfe afnujl
19 Gasket — Power Adjusting Needle | ‘ | ‘ | ‘
Seat & Bowl Plug .............. 1647 | || e e vmvnmns e e e e O
20 Gasket — Throttle Body to Bowl ....16-80 | ............. LUV o a == == 1]=
20A Gasket — Throttle Body to Bowl ....16-A12 | ............. === =] =j=| =|=i=]=[= 1 ==
20B Gasket — Throttle Body to Bowl ....16-A41 | ............. S S 0 (B A 1 O S
21 Gasket— Main Nozzle ............ 16449 | ... ........ T =] =] == 1|=
21A Gasket — Main Nozzle ............ 16-498 || vassves ses v B 1 [N PO R 3 | O -
21 Gasket — Main Nozzle ............ 16-492 | s ves vaee s — == === ‘ —| == 1| 1|=|=
22 Gasket — Power Adjusting Needle ..16-491 | ............. === == I =|=|=]|=]=| = sl =
23 Spring — Choke Return ........... 24153 | ... e I I e B B I e e e
7 o B S|, [ =l=| == =1} =] =|=|=|= 1] 1
24218 | i e =f=| = = === t==|= = 1] =
2EAT | e || ] [=|=l=|=|T|=| 1| =|=}=|1
24 Spring — Throttle Stop Screw ...... ZEZ262 I cnmines smans IR UN I‘ 11 i| IRIRIEAN
25 Spring—Idle Needle ............. 24-340 | ............. |‘| O e e i
26 Spring — Choke Valve Flapper . .... 24292 | ... |- === == =|=|=|=|- 1
ZEA2S | e s s v 006 ot e
27 Spring —Choke Lever Screw ...... 24-480 | ............. I |‘ == | 1]1|=]|=|==| ===
28 Spring — Power Adjusting Needle ...24-A1 | ............. == o0 (= 5 BS54 ) O Wl R [
29 Shaft & Lever Assy — Choke ...... 7 = 5 b A 1 U L O O O L
29A Shaft & Lever Assy — Choke ...... 26635 | ............. |=|-|- ‘—- ==l=1=|=——{1]-
29B Shaft & Lever Assy — Choke ...... a2 N |=]={={1 ]‘k‘, S g ) = e B [
29 Shaft & Lever Assy — Choke ...... 26-657 | ............. == ={=[1|T]1|= —‘—u — = =] =
29B Shaft & Lever Assy — Choke ...... 26666 | ............. ‘-—- —‘— —‘ —|—‘ —‘— = || = —‘ |




JOHN DEERE — TRACTOR
TSX-13 to TSX-530

NEERRREEE
Ref. ot N Marvel-Schebler old 2382585935300
No. SN Part Number Part Number 136 2¢ | 2| 261 2% 26 %1% | ¢ % | 2% 28U %! %
Elrlelelerlelbelrlele el e e
29C Shaft & Lever Assy — Choke ...... 26-728 | .....iceeen.. S| I S O
29C Shaft & Lever Assy — Choke . ..... 26-748 ... ... O LI (551 1S N T 1O NS O 1 A
30 Valve Assy — Choke .............. 21830 | : o ves s s LT |=|=|=]=|=|=|=|-l=|=|- —‘—
30 Valve Assy — Choke .............. L =11 =[T}=]|=|=|1|=
30A Valve Assy — Choke . ... 27540 | ... ..., —i=|=l=|=l=|=|=|1|=|T|=|=I=11]
30 Valve Assy — Choke .............. 27548 | ... —=|=l==|=|=|=|=|=]= {1 |1 |=|=
31 Swivel — Choke Lever ............ 28-49 | ... =3 == o e == = L O
32 Swivel — Throttle Lever .......... 28:51 s s e s [ === == =A== == T ==
33 Clip— Choke Bracket ............ 20-81: || v v e v —d=|=[ 1T == f={ T[T {T|T]|=]1
34 Bracket—Choke ................ 2986  |............. == 1 [T ={=|=t= T }= =]~ |=|
34A Bracket—Choke ................ 2995 | ... ... —l=|=|=l=l=|=|=1==1={1|T]|=]-
34B Bracket — Choke ................ 29:123 || cici e wa s e —l=|=]=|=[=|=|=|1 =] 1 |=|=|=]1
35 Bracket Assy —Choke ............ 29-521. |l e v i s — === === === == =
25A Brackeb Assyr—Choke: . 1ooor e v 29530 ... I O O
35B Bracket Assy — Choke ............ 29538  |............. RSN ‘_ {1 =[]
36 Float & Lever Assy ........cuu.en 0600 s es e iR s blainia e g ===
30621 ... S s R 1 I ) Y
30631  ||:icowienn seans —l=|=[=1=[=[= =11 =T |=|=|=]1
37 Shaft —Float Lever ...........0. 32-16 b e 3 s S LS R 0 = o L
32-27 | CE | =T == |=11 =
38 Seat— Power Adjusting Needle ....36-281  |............. —l=l=l= === =1 == === =
38 Seat— Power Adjusting Needle ....36-293  |............. S R S s e s 2 ==
38A Seat — Power Adjusting Needle ....36-297  |............. - == —‘— —l=|=|=|=I=]1]1 -{-—
38 Seat— Power Adjusting Needle ....36-327  |............. —l=l=l= === ==l === -
39 Needle — Idle Adjusting ........... 4333 s cames 11— —‘— —|={={T|=[T|[=][=|T|]
4358 ... —l=|=|=|=|={=|= === |1 |1 |- |-
43108 ([l e =TT === ===
40 Needle — Power Adjusting ......... 43134 || cnccneesnss == =l=]=]=]={1 [=|1 |=|=]=]1
40A Needle Assy — Power Adjusting . ...43-627 lisssnmessnmns —|=|=|=|=[1]=~i=|-|= =l=l=I=

41 Needle Assy — Power Adjusting ' I | ,
(complete) ........oovvviunnnnn 5 25 b S | S — —l=== === =T == === =

41A Needle Assy — Power Adjusting ‘ ‘ |
(complete) .....covvvieviennnn. 43-619 | ............. —— === 15 v e e i s

41 Needle Assy — Power Adjusting || ; r
ECTITPIETE) o e m i amias slos s @wi 43822  [eassisms e — = === —J‘ ———————— I
41 Needle Assy — Power Adjusting \ ’

(complete) .................... 43858 e e e s ===l e | = ] = 1i=l—|=|-
42 Packing — Throttle Shaft .......... 42T  ocses o s == =|=|=|=|=|={1|=|1|=|=|=|-
4435 ... ... — === === = === 1T =]=
44:38 s e s s CEH T T =1 =|=]=]1]=
4468 | ............. —i=l=|=|=|=|=|=|=|~|=|-|= - ]
43 Packing — Choke Shaft .......... 38 | ewsowssnass |t = e T [T T =1
4439 ..., 1121212212112 -|-|-1 -
44 Packing — Power Adjusting Needle . .44-51  |............. o e i i 1|=1|=]==]1
45 Venturi (19/32” Diameter Throat) ..46-424 | ............. [T |1 = ===t =|={=|={=|= ===
45A Venturi (25/32” Diameter Throat) . .46-457 | ............. NS R ) )
45A Venturi (11/16” Diameter Throat) ..46-467 | ............. S 1 [ SO0 W ) O 1|=
45A Venturi (21/32” Diameter Throat) ..46-473 | ............. W NS S S
45A Venturi (15/16” Diameter Throat) ..46-495  |............. - _‘_I- 11]-|-
45A Venturi (7/8” Diameter Throat) ....46-A11 | ............. —|=|=[=I= -—J—.— =1 -—--1
46 Nozzle—Main .................. 47221 ...l 1 ) . -'-‘_ || 13 ===
46 Nozzle—Main .................. 47277 | ————— e o L
46A Nozzle —Mam sou o s soms swm it 4T-288 |[issc vemnee J— S [ S, o ]‘—l———-——
46A Nozzle — Main . +.vvvvennnnnss, 47380 ... ———‘———‘-‘-——H Lol

t Replaced by 44-63 on TSX-485, 491. Retainer not required with new packing.

1-4




JOHN DEERE — TRACTOR
TSX-13 to TSX-530

A EEEREEEEEE
Ref. . . Marvel-Schebler old I RN R e R R
No. pil Hame Part Number Part Number XimnInlE ﬁ"uﬁ 2190 2% |5 2| %8B :’,,:
46A Nozzle —Main . ....covvininnnnn 47-391 ... ————-——Lffff——!—"
46B Nozzle Assy — Main . ............. AT-585 |l e s o e x L1 =|=|=|=i=|—|—|=|=]—-|= =
46B Nozzle Assy —Main .............. 47608 | ....... ... i e e Li=|=|=|=|=|=|={=1-
46B Nozzle Assy —Main .............. b 3 1 SR —|=|=[=[1|=T]|=|=|=|=|=|=]=]-
46C Nozzle Assy —Main .............. AT612 (s i vin s e s ————————————‘—:]‘*
A7  Jet—Idle .co - cnn cnie v oo s v o 49-101-L | ............. T L O S B
49:203 | e seas ves —|=|==|=|=|=|=|=]= === |-
49.285 ... | = |t = || = = T = | T = ==
48 Jet —Economizer ....c...ovninsis 49945  |as sem s w ens —|=|=== —i—'ni~ N [ ) G i (S
49154 ... T T |l == == i | ] e =
A9T63 s e e e ———]_ﬁﬁfffuffgl‘»-
49218 ... e s o e et ] s s s frsbst
49219 45 s ves e 6 —|=|=|=|=|=|= === |=|=|=|=]1
49 Jet—Power ........c.iiiiiii... 49153 ... ll=|==|==|- === — = == |-
49:169  |aiocan v e se s —l———,—_____|___ﬁ
49-178 | ... ,u,,__|__|_1_____
49191 | ..., '——I,l,—\—-————\————‘—
49-192 .2 o amm 2802 4 — = === === == == =T =
49-206 s o) e e === === == = = | T =] =
49-209 {5 & 25 wem vonn g P S R WS U I ) O S
49-213 . —=|=l=|=|1]|= =|=|=|= ===~
50 Cup — Throttle Shaft ............. 55214 | auwusesmee —|=|=l=|=|=|= = === 1 T ==
55-230 | ... ... 11111 I‘Iw —|=|=|1]-
55:358 | = v vevs s s e o e = == = [ T | = [ | = | ==
51 Retainer —Throttle Shaft Packing ...55-216 | ............. —|=|=l=|=|=1= === =] 1]1 —‘—
L3 ] [ (P —— LT T =T === {1|=
55-261 ............. —~fﬁ77'771717‘771
52 Retainer — Choke Shaft Packing ....55-243 | ............. =1 1|2|2{2/2|-|2|- =|=|1 |-
55-231 | ... —[=|=|=|=|=]=1==|=]=111 =11
53 Retainer — Power Adjusting Needle | ‘ \
Pacli 1w 5.6 8 2 5ieios vas 55285 | ......eei.... SR O O PR O, O O SR
54 Bushing — Throttle Shaft .......... 60-260  ............. S el e e [ P o = e B S =
55 Pin— Throttle Stop «..vvvieivisas (5 17 A iR A T =T =11 ]=}-
56 Pin— Choke Stop ........covuu.. 62-260 - el o e —:—‘- —l=l=|=|=|1 -
57 Plate — Numbering . ... (Specify TSX Number) ............. 0 O M A
58 Strainer Assy — Fuel Inlet . ........ 67-523 | ... O T O = =
59 Elbow Assy — Fuel Inlet .......... 69507 | e eanas (AR AR R AR AR _,‘]q
60 Sleeve — Compression, Fuel Inlet
0 /1 Y (PRPPOR— 1111111‘1 L|T|=|={1]-
61 Washer — Choke Lever Screw ...... 78-184 | ............. VA== 1|3 T == = =|={=]=
62 Washer — Flat, Power Adjusting ‘
Negdle o w5 s 5 o5 sn com 5 503 0 78299 | ..., o T S [ O e =
63 Plug—1Idle Drilling .............. 80171 | ... H=|==|= = L 1T |=]=|1 ]
64 Nut— Clevis Clamp (No. 10-24) ....81-1 | ............. = === === === =11 |=|
65 Nut — Fuel Inlet Elbow .......... 81-7 BT T DT T == =
66 Cotter — Hairpin (Choke Swivel) ...82-16 | ............. —|=|= | 1 |==|= 1| T 1]T|=1
67 Cotter — Hairpin (Throttle Swivel) ..82-16 | ............. 5, S (5 S ey S S oS S e
68 Stud — Throttle Flange ........... 83413 | ... SOl Jo 100 S | S | O Y[ O | O
69 Cock—Drain us s i s vim som s o 87-3A S<ITZVA..... o oo | =Pl == sl [ T il =T
70 Strainer — Fuel Drain ........... ROEA0 [ s < s s e s T A W
71 Strainer —Fuel Dramn ........... *95-78 | ... TR A 1 0
72 Plug—Bowl Drain ............... 99.7 S8 .. s o s R B i 5
73 Plug — Throttle Body ............. 99.7 S98 ......... N (O 0 8 e ] o
TA Clavis ASSY v oo oo 121-511 e | == =|=|=|==|=|==|=1 1‘_—
75 Plug — Expansion, Throttle Body ...179-11 | .. ... ... ..... o e [ R () A SO S e ) D = P
76 Plug — Expansion, Bowl Drain ....*¥179-35 | ............. ]‘T LT == _.,_I, ~
77 Ball — Numbering Plate .......... 206-36 | aon oun v s e 1 PSP A A | O | —|— | if=
78 Body & Shaft Assy — Throttle (See Basic Subassembly) ... .. ... ERIRA RN NI RNRARTN IARERAR
79 Valve & Seat Assy —Float ........ 233-536 l ............. I:l‘l O l‘—
233-543 | ............. o R o ot e b T B e

* Production previous to [uly, 1947 used part number 95-40 with part number 179-35. These parts are
not replaced with part number 95-78 but are still supplied for service.

1-5






TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

liodel 45 Combine John Deere Harvester #AT-359T TSH-615

PART ' NO, QUAN, PART NAME

10-2991 1 Carbureter Body Assembly

12-4273 1 Lever - Throttle Loogse

12-942 25 Throttle Lever Assembly Loose

12-955 EL Throttle Lever Assenbly

13-1162 1 Throttle Shaft Assenbly

14-213 1 Fly - Throttle (1590)

15-42 1 Serew (#6-32 x 3/4 Fill. Head) (Throttle idjusting)
15-108 1 Serew (#6-32 x 5/16 Hex. Head) (Choke Swivel)
15-2&5 1 Screv (i#0-32 x 5/16 Fill, Head) (Throttle Swivel)
15-483 4 Serew (#6-32 x 1/4 "Sems" Binding Head) (Choke Fly-2) (Throttle Fl
15-485 & Serew ('12-24 x 3/4 "Sems" Fill, Hd,) (Thr. Body to Bowl)
15-493 1 Serew (f6=-32 x 3/8 "Sems" Fill Head) (Choke Bracket)
15-4270 1 Screw (#8-32 x 5/16 Hex. Head) (Choke Bracket Clip)
15-4296 1 Scerew (712-24 x 5/8 "Cems" Hex, Head) (Throttle Lever)
15-4297 1 Serew (#10-24 x 5/8 Hex, Hd. (Clevis issenbly)
164 1 Gasket (Float Valve Seat)

16294 1 Gasket - Bowl Plug (Lower)

16456 1 Gasket (llozzle)

16-i41 1 Gasket (Throttle Body to Bowl)

16-i152 1 Gasket (Bowl Flug) (Upper)

16667 1 Casket Assortnent (Service)

24-262 1 Spring (Throttle Stop Screw)

24,-340 1 Spring (Idle Needle)

24~43 1 Spring (Choke Return)

26786 1 Choker Shaft assembly

27-540 3 Choker Tly Assembly

R28-49 1 Swivel ~ Choker

28=110 1 Swivel - Throttle Lever

29-81 1 Clip - Choke Eracket

29-123 1 Brucket -~ Choler

29-551 1 Choker Braclet Asscmbly

30-739 11 I'loat and Lever Assembly

32-16 1l Shaft - Float

43-33 ot Needle - Idle Adjusting

L4-38 1 Packing - Choker Shaft

1458 2 Packing - Throttle Shaft

46450 ] Venturi (27/32 Throat)

4T=391 1 lain MNozule

49-159 1 Jet - lower

48-203 b Idle Jet

£9-510 i Bowl Plug & Fower Jet Assembly

55-201 2 Petainer - Throttle Shaft racking

T&=id, il Washer Clevis Assembly

80-171 1 Drill Flug (lame Flate and Idle Flug lold)

H0=-187 il Flug - lozzle

£1-1 1 Fut - #10 x 24 Clevis Assembly

82-16 2 Cotter - Choker Swivel-l (Throttle Swivel-1)

09-7 1 Drain rlug

121-& 1 Clevis

121-501 1 Clevis Ascembly

227-1387 il Throttle Body dssembly

233-543 1 Tloat Valve, Sent & Gasket assembly, latched
2€6-1121 1 Package Repzir Kit (Service)

=}







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

420 Wheel & Crawler Tractor | John Deere Dubuque #AM 3061T TSX-658
PART NO, | QUAN, PART NAME
10-4075 3 ‘Carbureter Body Assembly

| 10-4069 1 Carbureter Farts Assembly
13-1191 1 Throttle Shaft Assembly
14~273 1 Fly - Throttle (150)
15-42 1 Serew (#8-32 x 3// Fill, Head) (Throttle Adjusting)
15-108 i | Screw (i8-32 x 5/16 Hex. Head) (Choke Swivel)
15-483 L Screw (#6-32 x 1/4 "Sems" Binding Head) (Choke Fly-2) (Throttle Fl
15-485 4 Screw (#12-24 x 3/4 "Sems" Fill Head) (Throttle Body to Bowl)
15-493 1 Serew (#8-32 x 3/8 "Sems" Fill. Head) (Choke Eracket)
15-A270 1 Screw (#8-32 x 5/16 Hex. Head) (Choke Bracket Clip)
16-4 ) Gasket (Float Valve Seat)
16-47 1 Gasket (Main Adjusting Needle Seat and Bowl Flug)
16-456 1 Gasket (Nozzle)
16-A41 n Gasket (Throttle Body to Bowl)
16-65/, 1 Gasket Assortment)
24262 1 Spring (Throttle Stop Screw)
24,-340 3 Srring (Idle Needle)
2/-A3 1 Spring (Choke Return)
26-787 1 Choker Shaft Assembly
27-548 1 Choker Fly Assembly
28-49 1 Swivel - Choker
29-81 1 Clip - Choke Bracket
29=123 1 Bracket - Choker
29-551 1 Choker Bracket Assembly
30-739 1 Float and Lever Assemb
32-16 3 Shaft ~ Float ;
36-293 | Main Adjusting Needle Seat & Bowl Plug
43=33 L Needle - Idle Adjusting
43-182 1 Needle - Main Adjusting
43-699 1 Main Adjusting Needle, Seat, Packing & Packing Ret, Assy,
LL=38 1 Packing - Choker Shaft
LL=51 1 Packing - Main Adjusting Needle
4=58 X Packing - Throttle Shaft
46-A12 i Venturi (15/16 Throat)
47451 1 Main Nozzle
49258 1 Economizer Jet
49-101L 1 Idle Jet ‘
55261 1 Retainer - Throttle Shaft Packing
55-285 1 Retainer - Main Adjusting Needle Packing
55=358 1 Cup - Throttle Shaft Flug
69-507 1 Strainer & Elbow Assembly _
30169 1 Plug ~ Choke Shaft -
£0-171 1 Drill Plug (Neme Flate and Idle Plug Hole)
5216 1 Cotter - Choker Swivel
99=7 1 Drain Flug ,
227-1473 1 Throttle Body Assembly
233-543 1 Float Valve, Seat & Gasket Assembly, Matched
286-1144, Package Repair Kit _

h




wisemant ol wn\!m
el LT e el
RS I'ﬁl O, vl b pepfT
WREd) a fdufl o 20
- Wbl Tae® US X .':: % ﬁ"*‘k- S
: T 1; LT L E_:_": e O
ol hen el e S fp LEMY) oo
vagds bl IFL il S8 2 _as'.,:..r"_' s
dcir, “Sasd LiFPT vaed SVL W TR e
renn vkl (Sedd W SN2 :'ﬁc'.-f_"f-‘ N S
wrsed oviad & fodura
B T n._“;::-gl nﬁ_.g"a:w ot
fag-cclly Swcins
HM ot m 'Iﬁ""wi A ]
draaf=paak Hoesl
o gk afdsra®) pewd
{olhest ofnd &= s
Lovsrall wiiaell} U= %
] ‘w -I ‘\-‘.-,c Jr"‘-ll‘
ghommind TIN wing)
‘l:‘- |T|‘A\f£
Fersal el - ll
W s 7 Ml‘.ﬂ
Womond [ sl il L
g.mu woras lece Joac iR
ma=l® - M=t
rad Sl 2 Soel albas gl:.m-'l.‘s- 4N
wisnibd cIR - Ll
e e Al - ahiugt
Ole s 2 | -L:u' .3.-'5 "‘FHI F:-’uﬂhﬂ By ¥
fb!ﬁ'-i ﬁblnﬂ - ﬂﬂhﬁ
wBaed, pidincibs abel o oot
Fipss slMra AT « | ikdow
Woomly & 3e fedme?
n:l_:-.". gl
T IR LT
&l ally
SLETh TS BMOEAl « Pl led
I ST e il A ‘!ﬁ*“ g Ve
"ty M sSatowdlt - b
Sadenmnnt 400 & welawil
: M) wRd - Y
TR SJAT g wiral® ot musT LISt
LR ek ':--i:\tm ae+_-c.«-"
3 Loy
s vhee ol 83T
by i 15 il"h:.*i J‘i‘lﬂ A i-&\- 1"-{1." 3‘#"‘-]."
L 9bﬁ-“\. Fasv Pl

=l o
R =SS

t

_11?@“1_
1771

T T e e N R R i L s R e LT e Ll e |

N

i



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

440 Crawler Tractor John Deere Dubugue ;;At-10181T TSX-756
PART NO, QUAN, PART NAME
10-4075 1 ‘Carbureter Body Assembly
13-1203 . Throttle Shaft Assembly
14~-273 ;! Fly - Throttle (159)
15-42 1 Screw (#8-32 x 3/4 Fill. Head) (Throttle Adjusting)
15-108 1 Screw (#8-32 x 5/16 lLiex, Head) (Choke Swivel)
15483 & Screw (#6-32 x 1/4 "Sems" Binding Heed) (Choke Fly-2)(Throttle Fly-P
15-A85 i Screw 5#12-24 x 3/4 "Sems" Fill. Head)(Throttle Body to Bowl)
15-493 1 Screw (#8-32 x 3/8 "Sems" Fill, Head) (Choke Brackeg
15-4270 1 Screw (#8-32 x 5/16 Hex., Head) (Choke Bracke* Clip)
16-4 1 Gasket (Float Valve Seat)
1647 1 Gasket (Main Adj. Needle Seat & Bowl Flug)
16456 1 Gasket (Nozzle) .
16-A41 1 Gasket (Throttle Body to Bowl)
16-654 2 Gasket Assortment (Service)
24=262 - Spring (Throttle Stop Serew)
24,~292 i Spring (Choke Poppet Valve)
24,-340 1 Spring (Idle Needle)
2/-03 1 Spring (Choke Return)
26-836 1 Choke Shaft Assembly
27-548 I Choke Fly Assembly
28-49 b i Swivel -~ Choke
20-81 i Clip - Choke Bracket
29-123 1 Bracket - Choke
29-551 L Choke Bracket Assembly
30-739 1 Float & lever Assembly
32-16 y | Shaft - Float
36-293 1 Main Adjusting Needle Seet & Bowl Plug
43-33 1 Needle - Idle Adjusting
43-182 2 Needle -~ Main Adjusting ;
43-699 1 Main Adjusting Needle, Seat, Packing & Packing Retainer Assembly
44,=38 : Packing - Choke Shaft
44=51 1 Packing - lain adjusting Needle
468 1 Packing ~ Throttle Shaft
46-012 1 Venturi (15/16 Throat)
47-451 ki Main Nozzle
49-101-L ;I Idle Jet
£49=258 ik Economizer Jet
55=214 2 Cup - Throttle Shaft Plug
55-261 3 Retainer - Throttle Shaft Packing
55-285 R Retainer - lMain idjusting Needle Packing
69=507 i 5 Strainer & Elbow Assembly
§0-169 1l Plug - Choke Shaft
80-171 3 Drill Plug (Name Plate & Idle Flug Hole)
. 82-16 b 4 Cotter - Choke Swivel
99-7 1 Drain Plug
227-1552 1 Throttle Body Assembly
233-543 % Float Valve, Seat & Gasket Assembly - Matched
2861246 Repair Kit

\J




:-f!-.‘n'-d:i.‘ vhesll GEEET INC X ZESHR) waw”

sl a shgelt cowd AN\ x SF_--@ e
sl |_;=¢.¢" Jgu..:..d ¥ c Sl '-'-:Aﬂ.t ?
il JIIE Memdt MR ¥ M-RSOF) w2 i
e L ™ - r.f'f'm.ﬂ.-7 ;
=7 wfal (Bl ixen RIS w Sy test ¢
(Ames awlal denil? Framst | i
P, S X Fanl el (LB ofetd edeal | ’

m'&l fl.lS,."J‘_ll.l

[ o o gl alfiandl) bonianis
(sx2vzall]l Somptonsh Fefar) ‘

Pl E oo daeE ol m‘...*.?..n‘m 2

0T alvee wglrailihs adot ~ whiiatar ) S

1

a3

m m I

glisonsd vt 'n-rmf'u-r b
b St aizlonT
{022} spdsomdl ~ i3

(ﬂmﬂ e aldtenls) —us
\e'ri:li' st avadd) ;,il".l'*‘ l
{M .ﬁbr .5-4-'1‘!\'- |

{m‘ﬂ lﬁ:i’c:" FJ J"'|"
‘u@- --h.r r" ="
U7 TR g VLR

Py = L]

Jefers sty - el

ol o 2omne=s

Yicmawed fvilas adfodl
Yiheatd Tevad - Frals
SRt = il

aseT Tl b Faed altac malraolts apel
Pttt (L - a3
gy Sthe adsl - elizall

e R s by Fy L e sy e B e Ve e b

e  ——

Sk LW

JWE oA - WSl ':-.
el gabopel bl =l - sabjasl
%2l Aldenwf — gpflady
(oot ADALY dzuen
EYET TR+ S

$iu eiid

2ol milegoste |
BT Pyl Lfdet - g |
wildar® =B ALMRVE - paioean

Ty e

=, =

wihsal wdit L matese 7
gt eiﬂw gEs )
- ot g & wrald 'lI'rﬂ. T IhbPesl } L
PUCAL W - Tl <
0T niae. L
ﬁmﬂ- - i '..HFQ"“-"“ :

- e ylocesed fedahl At vl Janln
HES Lasul

T e ———

|):_\

1
1]
T



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

440 Tractor Crawler John Deere Tubugue AT-11158T lodel TSX-777
PART NO. | QUAN, PART NAME

10-4075 1 Carbureter Body dcsembly

12-860 1 Throttle Lever Assembly

13-1203 i Throttle Shalt idsscnbly

14273 X Fly - Throttle (15°)

15-42 1 | Serew (58-32 x 3/4 Fill. Head) (Throttle adjusting)
15-108 g Serevw (;/6-32 x 5/16 Hex. Head) (Choke Swivel)

15-463 4 Screw (#6-32 x 1//4 "Sems" Binding Head) (Choke Fly-2)(Throttle Fly-~2
15-485 4 Serew (#12-24 x 3/4 "Sems" ['ill, Head) (Throttle Body to Bowl)
15-493 1 | Serew (#4932 x 3/& "Sems" Fill. Head) (Choke Bracket)
15-4270 1 | Screw (#5-32 x 5/16 Hex., Head) (Choke Dracket Clip)
16—/, : Gasket (Float Valve Seat)

16-47 1 | Gasket (Met. lin Guide)

16~4.56 1 Casket (llozzle)

16-441 1 Gasket (Throttle Body to Bowl)

1665/, 1 Gasket Assortment (Service)

24-262 i Spring (Throttle Stop Screw)

24~340 g Spring (Idle Heedle)

2/4-A3 1 | Spring (Choke Return)

26-836 1 Choke Shaft Assembly

27-548 1 Choke [ly Assembly

28=49 3 Swivel - Choke

29-81 i Clip - Choke Bracket

29-123 i Bracket - Choke

29-551 & Choke Bracket Asserbly

30-739 i} Float and Lever Asscmbly

32-16 A, Shaft -~ Float

36-346 1 lain Adjusting Needle Seat and Bowl Plug

L3-33 1 leedle - ldle 4djusting

£3=-182 N Heedle - Fain Adjusting

£3-729 1 lMain &djusting Needle, Seat, Tacking and Packing Netainer Assembly
LL=38 1 Packing - Choke Shaft

Ly=51 L Packing - Fain 4djusting Needle

468 i Packing - Throttle Shaft

L6-456 1 | Ventwri (1" Throat)

47=-4T3 1 | lain lozzle

49-101-L 1 Idle Jet

4L9-L37T 4 ueconomizer Jet

55=21/, i Cup - Throttle Shaft Flug

55-061 U Retainer - Throtile vhaft Packing

55=255 a Retainer - lain adjusting lleedle Packing

69-507 1 Strainer & ilbow 4sscembly

60-~169 3 Flug - Choke haft

80-171 il Lrill 1lug (lame Flate aud Idle Flug Hole)

£2-16 i | Cotter - Choke swivel

99-7 1 Drain Ilug

227-1645 1 Throttle Yody issembly

233-543 1 IFloat Valve, deat & Gasket Assembly, latched

2:6-1262

llepair Kit

— — o




T A A
A
o=y -' 15} Gk Lt
L Ly F
L -
Lemd 0 b ey
LT S Re g
e T
£ Ty
A s
L e g -
= meL, ' eai
- -
Vi - | |
I
EgF L 4 1=
Stk e i
- 1
o 1a
e, 5™ - ™
=t '.' g
L R - L. =
FLE Y.

e v il

- - Db———— -




e+ s st e 430

Mode I TEMPORARY SBi\"iCE PARTS LIST -~ INSERT IN THE PROPER SECTION OR YOUR MANUAL

Combine 535, Cotton Picker 99 | johm Deere Dubugque AT 13127-T TSX-805
PART NO. [ QUAN.! PART NAME
i0-4408 i Carbureter Body Assembly
12-A307 1 Throttle Lever {iLoose)
12-937 : Throttle Lever Assembly
12-1013 1 Throttle Lever Assembly
13-1295 1 Throttle Shaft Assembly Complete
14-163 3 Throttle Fly {22°)
15-42 1 Screw (#8-32 x 3/4) Fillister Head - (Throitle Adjusting)
15-108 1 Screw (#8-32 x 5/16) Slotted Hex Hd. (Choke Swivel)
15-274 1 Screw (#5/16-24 Headless Plug) {(Idle Drilling Hole)
15-285 1 Screw (#8-32 x 5/16) Slotted Hex Hd. (Throttle Swivel)
15-483 2 Screw (#6-32 x 1/4) SEMS Binding Head (Choke Fly)
15-A64 2 Screw {(#6-32 x 5/16) SEMS Fillister Hd. {Throttle Fly)
15-A85 4 Screw (#12-24 x 3/4) SEMS Fillister Hd. (Thr. Body to Bowl)
15-A93 2 Screw (#8-32 x 3/8) SEMS Pan Head (Choke Bracket)
15-A270 i Screw (#8-32 x 5/16) SEMS Slot. Hex Hd. (Choke Brki. Clip)
15-A296 1 Screw (#12-24 x 5/8) SEMS Slot. Hex Hd. (Thr, Lever Clamp)
15-A297 1 Screw (#10-24 x 3/4) Slotted Hex Hd. (Clevis)
16-4 1 Gasket ~ Float Valve Seat
16-492 1 Gasket - Nozzle
16-A12 1 Gasket - Throttle Body tc Bowl
16-640 1 Gasket Assembly
24-262 1 Spring - Throttle Stop Screw
24-292 1 Spring - Choke Fly Flapper
24-340 1 Spring ~ Idie Needle
24-A3 1 Spring - Choke Return
26-836 1 Choke Shaft & Lever Assembly
27-548 1 Choke Fly Assembly
28-49 1 Swivel - Choke
28-110 1 Swivel - Throttle Lever
29-81 1 Clip - Choke Bracket
29-123 X Bracket - Choke
29-551 i Choke Bracket & Clip Assembly
30-621 - 1 Float & Lever Assembly
32-16 5 Shaft - Float
36-297 1 Seat - Adjusting Needle
43-58 1 Needle - Idle Agjusting
44-38 1 Packing - Choke Shaft
44-65 2 Packing - Throttle Shaft
46-490 3 Venturi (1-1/16" Throat)
47-~A51 1 | Nozzle - Main
49-154 1 Jet - Economizer
49-285 1 Jet - Idle
49-343 1 Jet - Power
55-216 2 Retainer - Throttle Shaft Packing
62-167 1 Pin - Throttle Stop
69-513 1 Strainer and Elbow Assembly
78-A4 i Washer - Clevis Assembly
81-1 1 Nut - #10-~-24 Clevis
82-16 2 Cotter — {(Choke Swivel-1) (Throttle Swivel-1)
99-7 1 Plug - Drain
121-511 2 Clevis Assembly
179-11 1 Expansion Plug
227-1703 1 Throttle Body & Bowl Cover Assembly
233-543 4 Float Vglve, Seat & Gasket Assembly Matched
60-260 71 Bushing - Throttle Shaft
286-1316 1 Package Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Model 45 Combine John Deere Dubuque AT-13064-T TSX-806
PART NC, QUAN, PART NAME

10-4347 1 CarbureterBody Assembly

12-A273 1 Threttle Lever {Loose)

12-942 1 Throttle Lever (Loose) Assembly

12-955 1 Throttle Lever Assembly

13-1260 1 Throttle Shaft Assembly Complete

14-273 1 Fly - Throttle (159)

15-42 1 Screw (#8-32 x 3/4) Fillister Head (Throttle Adjusting)
15-108 1 Screw (#8-32 x 5/16) Hex Hd. Slotted (Choke Swivel)
15-285 1 Screw (#8-32 x 5/16) Hex Hd. Slot. (Throttle Swivel)
15-483 4 Screw (#6-32 x 1/4) BINDING HD. SEMS (Choke Fly-2) (Throttle Fly-2)
15-A85 4 Screw (#12-24 x 3/4) Fill. Hd. SEMS (Thr. Body to Bowl)
15-A93 5 Screw (#8-32 x 3/8) Pan. Hd. SEMS (Choke Bracket)
15-A270 1 Screw (#8-32 x 5/16) Slot. Hex Hd. SEMS (Choke Brkt. Clip)
15-A296 il Screw (#12-24 x 5/8) Hex Hd. Slotted SEMS (Thr. Lever)
15-A207 3 Screw (#10-24 x 3/4) Hex Hd. Slotted (Clevis Clamp)
16-4 i Gasket - Float Valve Seat

16-294 b Gasket - Bowl Plug (Lower)

16-456 L Gasket - Nozzle

16-A41 1 Gasket - Throttle Body to Bowl

16-700 i | Gasket Assortment

24-262 1 Spring - Throttle Stop Screw

24-292 1 Spring - Choke Poppet Valve

24-340 1 Spring - Idle Needle

24-A3 1 Spring - Choke Return

26-787 1 Choke Shaft Assembly

27-548 1 Choke Fly Assembly

28-40 b Swivel - Choke

28~110 i b Swivel - Throttle Lever

29-81 i Clip - Choke Bracket

29-123 1 Bracket - Choke

29-551 1 Choke Bracket Assembly

30-739 1 Float & Lever Assembly

32-16 1 Shaft - Float

43-33 1 Needle -~ Idle Adjusting

4438 1 Packing - Choke Shaft

44-68 2 Packing - Throttle Shaft

46-A12 : § Venturi (15/16 Throat)

47-A52 | Main Nozzle

49-101~L 1 Idle Jet

40-205 1 Jet - Power

55-261 2 Retainer - Throttle Shaft Packing

62-167 1 Pin - Throttle Stop

69-513 1 Fitting & Strainer Assembly

78-A4 1 Washer - Clevis Assembly

80-169 1 Plug -.Choke Shaft

80-171 1 Drill Plug ( Name Plate & Idle Plug Hole)

81-1 1 Nut - #10-24 (Clevis Assembly)

82-16 2 Cotter (Choke Swivel-1) (Throttle Lever-1)

09-7 1 Drain Plug

121-501 3 Clevis Assembly

227-1701 p i Throttle Body Assembly

233-543 1 Float Valve, Seat & Gasket Assembly, Matched

286-1317 1 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Industrial Tract:-r 2010 John Deere Dubuque AT-12357-T TSX-808
PART NO. { QUAN, PART NAME

10-4425 1 Carbureter Body Assembly

13-1203 1 Throttle Shaft Assembly

14-273 1 Fly - Throttle (159)

15-42 1 Screw (#8-32 x 3/4) Fill Head (Throttle Adjusting)
15-285 1 Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-483 4 Screw (#6-32 x 1/4) "Sems" Bind. Head (Choke Fly-2) (Throttle Fly2
15-A85 4 Screw (#12-24 x 3/4) "Sems" Fill. Head (Throttle body to bowl)
15-A93 1 Screw (#8-32 x 3/8) "Sems'" Pan Head (Choke Bracket)
15-A270 I: Screw (#8-32 x 5/16) "Sems'" Slotted Hex Head (Choke Bracket Clip)
16-4 1 Gasket - Float Valve Seat

16-47 1 Gasket - Main Adj. Needle Seat & Bowl Plug

16-456 1 Gasket - Nozzle

16-A41 1 Gasket ~ Throttle Body to Bowl

16-654 1 Gasket Assortment

24-213 1 Spring - Choke Return

24-262 1 Spring - Throttle Stop Screw

24-292 A | Spr’ gz - Choke Valve

24-340 1 Spring - Idle Needle

26-667 L8 Choke Shaft Assembly

27-548 1 Choke Fly Assembly

28-49 1 Swivel - Choke

29-81 1 Choke Bracket Clip

29-124 1 Choke Bracket

29-552 1 Choke Bracket & Clip Assembly

30-739 1 Float & Lever Assembly

32-16 1 Shaft - Float

43-33 1 Needle - Idle Adjusting

43-251 1 Needle - Main Adjusting

43-730 1 Main Adjusting Needle & Seat Assembly

44-38 1 Packing - Choke Shaft

44-68 1 Packing - Throttle Shaft

44-~127 0§ Packing -~ "O" Ring - Main Adjusting Needle

46-A11. 1 Venturi -~ (7/8 Throat)

47-A12 1 Nozzle

49-159 £ § Power Jet

49-203 3 & Idle Jet

55-261 al Retainer - Throttle Shaft Packing

55-214 1 Cup - Throttle Shaft Plug

62-167 1 Pin - Throttle Stop

69-513 1 Elbow & Strainer Assembly

80-169 1 " Plug - Choke Shaft

80-171 1 Drill Plug (Name Pilate & Idle Plug Hole)

82-16 1 Cotter Pin (Choke Swivel)

99-7 1 Drain Plug

227-1706 3 Throttle Body Assembly

233-.43 1 Float Valve, Seat & Gasket Assembly - Matched
286-1322 3 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Model 1010 Tractor John Deere-Dubuque AT12743T TSX-809
PART NO, [ QUAN, PART NAME

10-4424 1 Carbureter Body Assembly

13-1312 1 Throttle Shaft Assembly

14-246 1 Fly - Throttle (18°)

15-42 b | Screw (#8-32 x 3/4) Fillister Head .(Throttle Stop)
15-285 1 Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-409 1 Screw (#8-32 x 1/8) Drill Plug (Nozzle Hole)
15-A82 4 Screw (#12-24 x 5/8) Fill, Head SEMS (Throttle Body to Bowl)
15-A91 4 Screw (#4-40 x 1/4) Binding Head SEMS (Throttle Fly-2)(Choke Flz;
15-A93 ] Screw (#8-32 x 3/8) Pan Hd. SEMS (Choke Bracket)
15-A99 1 Screw (#8-32 x 5/16) Fill, Head SEMS (Choke Bracket Clip)
16-4 1 Gasket - Float Valve Seat '

16-80 1 Gasket - Throttle Body to Bowl

16-449 1 Gasket - Main Nozzle

16-491 1 Gasket - Power Needle

16-592 L Gasket Assembly

24-247 ! Spring - Choke Lever Return

24-262 1 Spring - Throttle Stop Screw

24-340 b Spring - Idle Needle

24-A1 1 Spring - Power Needle

26-637 1 Choke Shaft & Lever Assembly

27-573 1 Choke Fly Assembly

28-49 1 Swivel - Choke

29-81 1 Clip - Choke Bracket

29-122 1 Choke Bracket

29-536 1 Choke Bracket Assembly

30-600 1 ¢ Float & Lever Assembly

32-27 1 Shaft - Float Lever

43-33 1 Needle - Idle Adjusting

43-619 1 Needle - Power Assembly Complete

43-627 1 Needle - Power Assembly

44-39 1 Packing - Choke Shaft

44-63 1 Packing - Throttle Shaft

46-A145 i Venturi (23/32) Diameter Throat

47-609 it Nozzle Assembly

49-207 1 Jet - Economizer

40-203 1 Jet - Idle

49-217 3 Jet - Power

55-230 1 Cup - Throttle Shaft

55-231 1 Retainer - Throttle Shaft Packing

55-243 1 Retainer - Choke Shaft Packing

62-167 1 Pin - Throttle Stop

69-507 1 Strainer & Elbow Assembly

78-299 1 Washer - Power Needle

80-167 1 Plug - Choke Shaft

80-171 1 Drill Plug - Idle Drilling

82-16 1 Cotter - Choke Swivel

99-7 2 Plug - (Bowl Drain-1)(Throttle Body-1)

227-1705 h & Throttle Body Assembly '

233-536 1 Float Valve, Seat & Gasket Assembly - Matched
286-1323 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN TH® PROFER & CTION OF YOUR MANUAL

Model 2010 Agr. Tractor

TSX-810

John Deere Dubugjue AT-11680-T

PART NAME

PART NO, !QHAN_

10-4433
13-1191
14-273
15-42
15-108
15-483
15-A85
15-A93
15-A270
16-4
16-47
16-456
16-A41
16=654
24-262
24-202
24-=340
24-A3
26-787
27-548
28-49
29-81
29-123
29-551
30=739
32-16
36-393
43-33
43=730
44-38
44-68
44-127
46-A11
47-A12
40159
49203
55-261
55-214
: 62=-167
67=-527
80-169
80-171.
82-16
907
227-1696
233~543
236~1324
43-251

e e e e e o o o I gy S G i P P S U S DU WO IO N O WO T SN

Carbureter Body Assembly

Throttle Shaft Assembly

Fly - Throttle (15°)

Screw (#8-32 x 3/4) Fi1l. Head (Throitle Adjusting}

Screw (#8-32 x 5/16) Hex. Head Slotted (Choke Swivel)
Screw (#6-32 x 1/4) "Sems" Binding Head (Choke Fly-2)(Throttle Fly-J
Screw (#12-24 x 3/4) "Sems'" Fill. Head (Throttle Body to Bowl)
Screw (#8-32 x 3/8) "Sems™ Pan Head (Choke Bracket)

Screw (#8-32 x 5/16) Hex. Head Slotted (Choke Bracket Clip)
Gasket (Float Vaive Seat)

Gasket ( Main Adjusting Needle Seat and Bowl Plug)

Gasket (Nozzle)

Gasket (Throttle Body to Bowl)

Gasket Assembly

Spring (Throttle Stop Screw)

Spring (Choke Flapper Valve)

Spring ( Idle Needle)

Spring (Choke Return)

Choke Shaft Assembly

Choke Fly Assembly

Swivel - Choke

Clip - Choke Bracket

Bracket - Choke

Choke Bracket Assembly

Float and Lever Assembly

Shaft - Float - 7

Main Adjusting Needle Seat & Bowl Plug

Needle -~ Idle Adjusting

‘{Main Adjusting Needle, Seat, Packing & Packing Ret. Assy.

Packing - Choke Shaft

Packing - Throttle Shaft

Packing - Main Adjusting Needle

Venturi (7/8 Throat)

Main Nozzle

Power Jet

Idle Jet

Retainer - Throttle Shaft Packing

Cup - Throttle Shaft Plug

Pin - Throttle Stop

Strainer & Elbow Assembly

Plug - Choke Shaft

Drill Plug (Name Plate and Idle Plug Hole)
Cotter - Choke Swivel

Drain Plug

Throttle Body Assembly

Float Valve, Seat & Gasket Assembly, Matched
Package Repair Kit (Service)

Needle-Main Adjusting







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PRCPER SECTION OF YOUR MANUAL

Model 223 Baler John Deere Dubuque AT-12903 TSX-812
PART NO, |QUAN, PART NAME

10-4430 1 Carbureter Body Assembly

13-1314 1 | Throttle Shaft, Throttle Stop & Lever Assembly

14-246 1 | Fly - Throttie (18°)

15-42 1 Screw (#8-32 x 3/4) Fill. Head (Throttle Stop)

15-285 i Screw (#8-~32 x 5/16) Slotted Hex. Head SEMS (Choke Swivel)

15-409 i Screw (#8-32 x 1/8) Drill Plug ( Nozzle Hole)

15-A82 4 Screw #12-24 x 5/8) Fill, Head (Throttle Body to Bowl)

15-A91 4 Screw (#4-40 x 1/4) Bind. Head SEMS (Throttle Fly-2)(Choke Fly-2)

15-A03 1 Screw (#8-32 x 3/8) Pan Head SEMS (Choke Bracket to Body)

15-A270 1 Screw (#8-32 x 5/16) Slotted Hex. Head SEMS (Choke Bracket Clip)

16-4 1 | Gasket (Float Valve Seat)

16-80 1 | Gasket (Throttle Body tc Bowl)

16-449 A Gasket (Main Nozzle)

16-491 1 | Gasket - High Speed Needle

16-502 : Gasket Assembly

24-247 1 § Spring - Choke Return

24-262 1 Spring - Throttle Stop Screw

24-340 1 Spring ~ Idle Needle

24-A1 3 Spring - High Speed Needle

26-842 1 } Choke Shaft & Lever Assembly

27-573 1 Choke Fly Assembly

28-49 1 Choke Swivel

29-381 1 Bracket - Choke Tube Clip

29-104 1 Bracket - Choke Tube

29-573 1 Choke Bracket Assembly

30-60Q 1 Float & Lever Assembly

32-27 3 Shaft - Float Lever

43-33 1 | Needle - Idle Adjusting

43-619 1 | Main Adjusting Neddle Assembly Complete

43-627 1 | High Speed Needle Assembly

44-39 1 | Packing - Choke Shaft

44-63 1 Packing - Throttle Shaft

46-A145 1 Venturi (23/32 Diameter Throat)

47-609 1 Nozzle Asseémbly

49-203 1 | Jet - Idle

49-207 i & Jet -~ Economizer

29-217 1 Jet - Power

55-243 1 | Retainer - Choke Shaft Packing

55-231 1 | Retainer - Throttle Shaft Packing

62-167 1 Pin - Throttle Stop

69-507 1 Strainer & Elbow Assembly

78-299 1 | Washer '~ Plain (High Speed Needle)

80-167 1 | Plug -~ Choke Shaft

80-171 1 | Drill Plug (Idie Drilling)

82-16 1 | Cotter Pin (Choke Swivel)

997 2 | Plug - Bowl Drain-1) (Throttle Body-1)

227-1709 1 Throttle Body

233-536 1 Float Valve, Seat & Gasket Assembly (Matched)

242.-38 I Poppet Valve

286-1321 25 Repair Kit

55-230 X Cup - Throttle Shaft







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

John Deere-Dubuque AT14097 TSX-817
PART NO, {QUAN, PART NAME
10-4283 1 Carbureter Body Assembly
12-A396 1 Throttle Lever ~ Clamped
12-A431 i Throttle Lever - Lodu
e 12-1013 ! Throttle Lever Assembly
13-1329 1 Throttle Shaft Assembly - Complete
14-163 1 Throttle Fly (22°)
15-42 1 Screw (#8-32 x 3/4) Fillister Hd. (Throttle Adjusting)
15-274 1 Screw (#5/16-24) Headless Plug (Idle Drilling Hole)
15-409 j | Screw (#8-32 x 1/8) Drill Plug
15-483 2 Screw (#6-32 x 1/4) SEMS Binding Hd. (Choke Fly)
15-A64 2 Screw (#6-32 x 5/16) SEMS Filiister Hd. (Throttle Fly)
15-A85 4 Screw (#12-24 x 3/4) SEMS Rill, Hd, (Thr. Body to Bowl)
15-A296 1 Screw (#12-24 x 5/8) SEMS Slot. Hex Hd.(Thr. Lever Clamp)
15-A297 1 Screw (#10-24 x 3/4) Slotted Hex Hd.(Clevis)
16-4 i Gasket - Ploat Valve Seat
16-492 1 Gasket -~ Nozzle
16-~-A12 ;i : Gasket - Throttle Body to Bowl
24-262 1 Spring - Throttle Stop Screw
24-292 3 & Spring - Choke Fly Flapper
24-340 1 Spring - Idle Needle
24-A28 1 Spring - Choke Return
26-878 1 Choke Shaft & Lever Assembly
27--548 1 Choke Fly Assembly
30-621 1 Float & Lever Assembly
32-16 1 | Shaft - Float
36-297 1 Seat - Adjusting Needle
43-58 1 Needle - Idle Adjusting
44-38 1 Packing - Choke Shaft
44-65 2 Packing - Throttle Shaft
46-490 3l Venturi - (1-1/16" Throat)
47-AS51 1 Nozzle - Main
49-154 1 Jet - Economizer
49-285 1 Jet ~ Idle
49-343 1 Jet - Power
55-216 2 Retainer - Throttle Shaft Packing
55-231 1 Retainer - Choke Shaft Packing
60-260 1 Bushing - Throttle Shaft
62-167 1 Pin - Throttle Stop
69-513 1 Strainer & Elbow Assembly
78-62 1 Washer - Choke Stop
78-A4 i) Washer - Clevis Assembly
81-1 1 Nut - #10-24 Clevis
997 1 Plug - Drain
121-511 1 Clevis Assembly
179-11 L Expansion Plug
227-17132 1 Throttle Body & Bowl Cover Assembly
233-543 1 Float Valve, Secat & Gasket Assembly Matched
Lo-¢40 1 Gasket Assembly
236.-1349 Repair Kir
*13-1040 1 Throttle Shaft, Stop & Collar Assembly







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

John Deere-Dubuque AT14095 TSX-81%
PART NO, | QUAN, PART NAME
10-4347 1 Carbureter Body Assembly
12-A432 1 Throttle Lever - (Loose)
12-955 1 Throttle Lever Assembly
13-1162 1 Throttle Shaft Assembly
13--1328 i | Throttle Shaft Assembly - Complete
14-273 ik Fly - Throttle
15-42 1 Screw (#8-32 x 3/4) Fillister Hd. (Throttle Adjusting)
15-483 4 Screw (#6-32 x 1/4) Bind. Hd. SEMS (Choke Fly-2)(Thr. Fly-2)
15-A85 4 Screw (#12-24 x 3/4) Fill, Hd. SEMS (Thr, Body to Bowl)
15-A296 1 Screw (#12-24 x 5/8) Hex Hd., Slot. SEMS (Thr. Lever)
15-A297 1 Screw (#10-24 x 3/4) Hex Hd. Slot. (Clevis Clamp)
16-4 1 Gasket - Float Valve Seat
16-294 1 Gasket - Bowl Plug (Lower)
16-456 1 Gasket - Nozzle
16-700 2 Gasket Assortment
16-A41 i Gasket - Throttle Body to Bowl
24-262 1 Spring - Throttle Stop Screw
24-292 il Spring - Choke Valve
24-340 il Spring - Idle Necdle
24-A28 1 Spring - Choke Return
26-879 1 Choke Shaft Assembly
27-548 1 Choke Ply Assembly
30-739 Y Float & Lever Assembly
32-16 x Shaft - Float
43-33 1 Needle - Idle Adjusting
44-38 2 Packing - Choke Shaft
44-68 2. Packing - Throttle Shaft
46-A12 1 Venturi (15/16 Throat)
47-A52 1 Main Nozzle
49-101-L 1 Idle - Jet
49-205 i Jet - Power
55-231 1 Retainer - Choke Shaft Packing
55-261 2 Retainer - Throttle Shaft Packing
62-167 1 Pin -~ Throttle Stop
69-513 1 Pitting & Strainer Assembly
78-A4 1 Washer - Clevis Assembly
78-62 1 Washer - Choke Stop Pin
80-169 1 Plug - Choke Shaft
80-171 1. . Drill Plug - Name Plate & Idle Plug Hole
80-230 . Plug - Nozzle I -
81-1 1 Nut - #10-24 (Clevis Assembly)
83-485 X Stud - Choke Stop
99-7 1 Drain Plug
121-501 i Clevis Assenlly
227-1731 : | Throttle Body Assembly
233-543 1 Float Valve, Seat & Gasket Assembly - Matched
286-1351 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Model 99 Cotton Picker John Deere, Dubuque AT13172L TSX-823
PART NO., |{ QUAN, PART NAME

10-4283 1 Carbureter Body Assembly

12-1013 1 Throttle Lever Assembly

13-1040 i Throttle Shaft, Stop & Collar Assembly

14-163 1 Throttle Fly (229)

15-42 | Screw (#8-32 x 3/4) Fill, Head (Thr, Adjusting)

15-108 1 Screw (#8-32 x 5/16) Slotted Hex Hd, (Choke Swivel)

15-274 1 Screw (#5/16-24) Headless Plug (Idle Drilling Hole)

15-483 2 Screw (#6-32 x 1/4) SEMS Binding Hd. (Choke Fly)

15-A64 2 Screw (#6-32 x 5/16) SEMS Fill, Head (Throttle Fly)

15-A85 4 Screw (#12-24 x 3/4) SEMS Fill, Hd. (Thr., Body to Bowl)

15-A¢3 2 Screw (#8-32 x 3/8) SEMS Pan Head (Choke Bracket)

15-A270 1 Screw (#8-32 x 5/16) SEMS Slot. Hex Hd.(Choke Bkt, Clip)

15-A296 il Screw (#12-24 x 5/8) SEMS Slot. Hex Hd.(Thr. Lever Clamp)

16-4 1 Gasket - Float Valve Seat '

16-492 2| Gasket - Nozzle

16-Al12 1 Gasket - Throttle Body to Bowl

16-640 1 Gasket Assembly

24-262 1 Spring - Throttle Stop Screw

24-292 1 Spring - Choke Fly Flapper

24-340 1 Spring - Idle Needle

24-A3 1 Spring - Choke Return

. 26-836 1 Choke Shaft & Lever Assembly

27-548 1 Choke Fly Assembly

28-49 S Swivel - Choke

29-81 1 Clip - Choke Bracket

29-123 1 Bracket - 'Choke

29-551 1 Choke Bracket & Clip Assembly

30-621 1 Float & Lever Assembly

36-297 1 Seat - Adjusting Needle

43-58 1 Needle - Idle Adjusting

44-38 1 Packing - Choke Shaft

44-065 2 Packing - Throttle Shaft

46-490 1 Venturi (1-1/16" Throat)

47-A51 1 Nozzle - Main

49-154 X Jet - Economizer

40-258 1 Jet - Idle

49-343 1 Jet - Power

55-216 2 Retainer - Throttle Shaft Packing

60-260 2 Bushing - Throttle Shaft

62-167 3 Pin - Throttle Stop

69-513 1 Strainer & Elbow Assembly

99-7 1 Plug - Drain

179-11 1 Expansion Plug

227-1735 i Throttle Body & Bowl Cover Assembly

233-543 1 Float Valve, Seat & Gasket Assembly - Matched

286-1359 Repair Kit







SECTION 111

JOHN DEERE
SL SERIES

TRACTOR

MARVEL-SCHEBLER PRODUCTS DIVISION,

BORG-WARNER CORPORATION
DECATUR, ILLINOIS, U. S. A.

OPYRIGHT 1953 1 FORM ND. MSPC-302 3M—MARCH 13953
SALES ENGINEERING & TRAINING CO. PRINTED IM U. S. A



JOHN DEERE — TRACTOR
SL-2

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. S. A.
273



JOHN DEERE — TRACTOR

SL-2
JOHN DEERE — TRACTOR CARBURETERS
ISSUED MARCH 1953
Model Application Engine c::::":;f' Fuel Su?el;;eded ﬁ:::":ir ‘| :ifp:[:
Starting engine for John Deere ; !
Diesel TractorModel M . ........ [ .coiiiviinnnnn SL-2 Gasoline | .......... ‘ AR-852-R 286-879

BASIC SUBASSEMBLIES

CARBURETER BODY ASSEMBLY

Carbureter Marvel-Schebler Part Number
Number Part Number old
SL-2 10-3269

:ﬁ:.‘ Port Newso M:;:'eli':::‘::'re ' Part ?\l]:mber ;
1 Body Assy— Carbureter ...........ccovivniin.. (See Basic Subassembly) | .............. 1
2 Shaft & Lever Assy — Throttle ......coviiivinviiiennns 13-1010 | iincaioen e 1
8 Valve— Theottle (20 o i aise s s o mawr s o 14-230: | s e semas |
4 Screw & Lock Washer Assy — Throttle Valve (No. 6-32 x1/4)15-483 | .............. | 2
5 Screw & Lock Washer Assy — Choke Valve (No. 4-40x 1/4) .15-Ad6 | ... ... .. ... 2

6 Screw & Lock Washer Assy — Air Valve Retainer (No. i
FOZHT D), 2 L h e o e SN, B S o Bt stk st 15:A86 | s saes aan o 3
T Gasket—Air Valve ‘Cover o con conn v von simn mon s o 16-A140 | on e iens s e |
8 Gasket— NoF2lE wu sue s vas vam ves s diow s S s sl ¥ wos *16-A146 | .............. 2
9 Spring— Choke Return .....................cviin... 24-A91 | L I
10 Spring—AirValve . ...t i 24-A141 | L, I
11 Shaft & Lever Assy-——Choke ..........covininiiinen .. 26-7%6 | ... ... | 1
12 Valve—Choke .....coiiiririiiiiiiiiiiiiieinnnnns 2215 | s s ws 1
13 Valve—Gas Shut-off ........ccciiiiiiiiiiiiininnnn EIA1000 | s sescaes 1
14 Needle Assy — Power Adjusting ................c...... *43-596 | ..., I
15 Packing — Power Adjusting Needle . ................... *44-51 | I
16 Packing — Gas Shut-off Valve ....................... *44-64 L. I
17 Nozzle, ASSF s i e s, oo 2ot F 8 b s s Srmrrar *47-703 | |
18 Nozzle Assy— (complete) . ..o innnnnennnnn. *47-709 | L. ]
19 Valve Assy — AIr ..o ot i 50-527 |
20 Retainer — Power Adjusting Needle .................... *55-285 I samaasm povains I
21 Pin— Thiottle S0P oo sniwvans s sssv s voessesven so 62-167 | = . I
22 Pin—Choke SIOD «...onvnenerenenaneaneranenn 62-196 R ————— |
23 NOt—Patking ooiens orimmms s b e s b aosenss mrers sime *81-7 . [ 1
24 Cover & Stem Assy — AirValve .. ... ..o, 91-181 | ... ‘ 1
25 Tube Assy — Gasoline Inlet ........................... 158821 (| s pos s I

*Paris so indicated are not supplied as parts of the carbureter assembly but are supplied as separate items.

2.3






SECTION 111

JOHN DEERE
DLTX SERIES

‘TRACTOR

MARVEL-SCHEBLER PRODUCTS DIVISION,

BORG-WARNER CORPORATION
DECATUR, ILLINOIS, U. S. A.




JOHN DEERE — TRACTOR
DLTX-3 to DLTX-63

18 51 30 52 33A*@

\ @,;}@ TR “\i:

| @ \A o
|
‘ o)
oy

©

19

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. 5. A.
3-2



JOHN DEERE — TRACTOR
DLTX-3 to DLTX-63

JOHN DEERE — TRACTOR CARBURETERS

ISSUED MARCH 1953

Meodel Application

Number

Carbureter T

Fuel

Customer
Part No.

®Repair | iGasket Float Valve

Kit No. |Kit No. & Seat Assy

D

B-BN-BNH-BW-BWH .....
W8-WSP Stat. Engine . ...
G.P.-Wide Tread Tractor ..
G.P-Wide Tread Tractor ..
A-AN-ANH-AW-AWH ....
ARLAGD o cis s aivs s 5o
A-AN-ANH-AW-AWH ....
A-AN-ANH-AW-AWH ....
B-BN-BNH-BW-BWH .....
ARAD wvon oo 2o v

DLTX-3
DLTX-10
DLTX-12
DLTX-15
DLTX-17
DLTX-18
DLTX-19
DLTX-24
DLTX-33
DLTX-34
DLTX-41
DLTX-46
DLTX-51
DLTX-53
DLTX-63

Gasoline

Distillate

Distillate

Distillate

All
All
All
All
All
All
All
All
Al

All |
All

AD-411R
AB-237R
AD-975
AC-610R
AC-99R
AA-200R
AA-580R
AF-240R

AA-2498R
AB-2711R
AA-3117R

AH-523R
AF-731R

DLTX-72| AA-315AR

A-2544R

286-633 | ...... 34-508
286-871 | 16-616 | 233-574

| noe ks [estmm o 233-574

286-538 | 16-616 = 233-574
............. | 233-574
286-872 | 16-663 | 233-574
286-870 | 16-663  233-574
286-872 | 16-663 | 233-574
286-872 | 16-663 | 233-574
286-874 | 16-663 | 233-574
286-870 | 16-663 | 233-574
286-875 | 16-661 | 233-575
286-872 | 16-663 | 233-574
286-872 | 16-663 | 233-574
286-873 | 16-663 | 233-574

®The repair kit includes the throttle shaft, float valve and seat a'ssemb[y, and the gasket kit,
§The flange gasket can be supplied separately. Specify the carbureter number when ordering.

BASIC SUBASSEMBLIES

CARBURETER BODY ASSEMBLY

Carbureter New old
Number Part Number Part Number
DLTX-3 10-A372
DLTX-10 10-3491 X-2700
DLTX-12 10-3439
DLTX-15 10-3492 X-2771
DLTX-17 10-3492 X-2771
DLTX-18 10-3494 X:2773
DLTX-19 10-3495 X-2774
DLTX-24 10-3496 X-2890
DLTX-33 103496 X-2890
DLTX-34 10-2096
DLTX-41 10-2132
DLTX-46 10-2195
DLTX-51 10-2481
DLTX-53 10-3496 X-2890
DLTX-63 10-2534
MEEEEEEEEEFEEER
Ne. Port Name Pan Number EREEEEEEEEEEER
’ HEHEEEEEEEEEEEE
1 Body Assy — Carbureter ........ (See Basic Subassembly) ....... 11 ”I 11 I! O 0 |I [l 1
2 Lever Assy —Throttle ............... 12908 | X-2647 ..... =l T =l=-l=]=l=]=l=l=l=]1
2A Lever Asey— Throttle .. con corsn s s 12909 | X-2648 ..... S [
2B Lever Assy — Throttle ............... 12910 | X-2692 ..... SSRGS —!—rl I #— =5
2A Lever Assy —Throttle ............... 12912 | X-2915 ..... ~|- ﬁ|—|j—\ ————— [ S
2C Lever— Throttle ................... 12-A206 | DLT-2 ...... 1=|=|==|=|=|-|=|=|- 7|7'7 -
3 Shaft & Lever Assy — Throttle ....... 13-1060 | X-2754 ..... =l=|ll=|=]=i= —]—1—\—‘—|u'—,‘l




JOHN DEERE — TRACTOR
DLTX-3 to DITX-63

o NEEEREEEEEEEEEE
No.. Fouhiblees Part Number Part Number SIEIEIEIE E E = E e ff=d ﬁl ,’f',’_‘ o
aasaacaaaasﬂqgs
3A Shaft & Lever Assy — Throttle ....... 13-1061 X-2914 ..... =1=1==1=l== ===V i=i—|-
3A Shaft & Lever Assy — Throttle ....... 13-1087 X:2751 ...... — === 1] 1 11|- —J 1=
3A Shaft & Lever Assy — Throttle ....... 13-1088 X.2753 ..... — == =|=[=|=|=|= = |- I=|— |-
3B Shaft & Laves Assy— Thtotle wve yon 13-1090 | X-2028 ... .. 0 O A O I O
3C Shaft & Lever Assy — Throttle ....... 13-1094 X-2752 ..... i [ S ) S [ S0 L I N Y
3 Shaft & Lever Assy— Throttle ....... 131095 | X-2755 ..... et M datel Lo
4 Shaft—Throttle ......oooueeennnn.. 13-A70 S-2575 ... .. ) 2 S
4A Shaft — Throttle . ......o.ovuvnnn.. 13-A71 S-1567 ..... H=|=|=|=|=|=|=|=]=]-|- g‘g -
4B Shaft — Throttle - ...vveerrnennnn. 13-A72 S-2369 ..... —(rlaffafafaf =l
5 Valve— Throttle (12°) ............. 14-141 P-482 ...... 1 0 L -l-,ng_
I | . ismmees st Ll bl b |
14-238 P-1124 .. ... ~{1 ----__gﬁ-’ﬁﬁ_[__
14-239 P-1205 ..... alealal ot bl el £ A
14-240 P-948 . .... —l={ ==
6 Screw—Cap, Flange . i-ivncnasina: 15-27 SC2 o = H{={={={T{1{T[nfrln|r|1 1 Il
7 Screw — Choke Valve (No. 6-32x 1/4) .15-29 SI-18 ....... v 1 (B (O[OS S (N I, 99 PN /) T, I B
7A Screw & Lock Washer Assy — Choke l ‘ ‘
Valve (No. 8-32%x5/16) +.ovvvv... 15-A99 | ... o o e o e 1
[No: B2 NP ccor somi som ssmmisns 15-A100 | ............ -{2|2|2|2|2(2|2|2|2|2|2|-|2|2
8 Screw — Throttle Stop Screw Clamp ' ' I |
(No. 6-32x5/16) . ooeinnennnnn. 15-52 SI-12 ....... 0 1O O LI, [
8A Screw — Throttle Stop Screw Clamp HRRRE
(No. 632%3/8) +ovvreennnnnn. 15-469 SI-10 ....... S ERINTN IR AR RIR RN |1||‘1
9 Screw — Throttle Stop (No. 8-32 x 1/2) .15-57 ) [l atea il ls g
9A Screw — Throttle Stop (No. 8-32 x 5/8) .15-118 SERY o 1 I P L 1 8 B
10 Screw — Throttle Lever Retaining ... .. 15-181 S-93B ...... 11[1]1 I' 11 I’ ] r 1|1 ‘l ]
11 Secrew — Throttle Shaft ....0.vuvrs... 15-181 S-93B ...... 1 -‘— L O _!-- —‘-
12 Screw — Throttle Shaft .............. 15-181 S93B ...... = _J— i gin _]- o
13 Screw — Drill Plug (Headless. 1/4-28) .15-223 S-2041 ... .. _ I’I el ALt
(Headless, No. 10-32) ............. 15-392 S-763 ...... === =|=|=|= == === — (1
14 Screw — Throttle Valve ’ ’ ’ ‘ ‘ ‘
(No. 8-32x5/16) . ovvverannenn.. 15-285 SJ1........ = A O L O W O N, O O, _‘_
14A Screw & Lock Washer Assy — Throttle ' ‘ | | " '
Valve (No. 8-32x5/16) «oovvnn.... 15A99 | ............ -{2|2|2(2|2|2|2|2{2|2|2]-12|2
(No. 632x1/4) . oovvunnn... 15-A100 | ............ D o
15 Screw — Drill Plug TRERR kK i
(Headless, No. 10-32x1/8) ....... 15-392 S-763 ...... 41121 l‘] [NRERAR] ]‘l ||]
16 Screw — Drill Plug (No. 10-32x 1/8) ..15-A123 §5-2502 ..... —|4|4]4|4|4/4|4|4|4]4|4| 414 3
(Headless, No. 6-32x1/8) ........ 15-A127 5-2085 ..... L=[=|=l=|=|=|=i=|=i=|=|= |- |—
17 Screw — Bearing, Float Shaft ........ 15-A124 s-1132 ..... 21==|=|=|=|=|=l=|=|= == |=[=
15.A125 | S2147 ..... ~|2|2|2|2|2|2 2[ 2|2|- z\z‘z
18 Screw — Choke Lever .........vvuuss 15-A126 §-2154 ..... =l il 1 w 11 1 | 11
19 Screw—Drill Plug ..oovovvnnnnnn.. 15-A128 51506 .. ... 1] I|I‘LI I IMI Ly
20 Screw — Float (No. 4-36x1/2) ...... 15-A210 SHa2' &5t b [l =3 = 2 | L ) (3 B ) )
21 Gasket — Float Valve Seat .......... 16-4 P-1208 ..... I - _’— |~ —HI .
16-364 P-1209 & | | | R
P-791 ...... —lllllllll‘lll\-l]'l
22 Gasket—Bowl Nut .........0ovvunn. 16-364 P-791 & | [
P-1209 ... .. ——‘—J——l————kl Ll
16A53 | ..., sl lel el bl Tell ) ot
16-A168 P-710 ...... _11111111‘111-711
16-A169 P713 ...... 1 e e s ) O
23 Gasker— Bowl Cap .owonommmn s v 16-A163 - S N ] U ) 0 O ul—l-—
24 Gasket—Body to Bowl ....oovonnn... 16-A164 P-1206 ..... e -'- s _’- =LAl
16-A171 P51 ...... il |-
25 Gasket — Strainer Cap .............. 16-A170 P950 ...... SRR IRISIRIRIR e | |1 ‘I

3-4



JOHN DEERE — TRACTOR

DLTX-3 to DLTX-63
nszrtzqﬂﬂ:dﬂzms
No. Part Name ot momber | pan wember [ (B2 IR [R[R[2[2IE(2(2[2[2) 2 2
. 2 3|8|5|5a(5/2/5/5|5 5|5/ 3
26 Spring — Nozzle Retaining ........... 24-300 25-BB ...... o i e e I —‘— = ‘—L -
26A Spring — Nozzle Retaining ........... 24-A164 T IT - th e efaafafef]n] i‘—‘l 11
27 Spring — Friction Ball, Idle l ‘ ' -
Adjusting Needle ... .............. 24-A32 1K ... IR ERIRIRI I
28 Spring — Friction Ball, Power
Adjusting Needle ................. 24-A32 1K ........ TV T T el
29 Spring — Choke Valve Flapper ....... 24-A95 | ..., | S ) TSR () PR8N PR =% (98 O | =0 125
30 Spring — Choke Friction ............. 24-A165 25V v =T T gt
31 Spring — Choke Return ............. 24-A166 4R . L= = =]t =| =} Lo oot —|-
32 Spring — Throttle Lever Stop ........ 24-A167 IR0 2 o s RN AR R AR RN AR AR R
33 Shaft & Lever Assy — Choke ......... 26626 | ............ === | T =] 1= ==
33A Shaft & Lever Assy — Choke ......... 26647 | ............ el = fe = b= T = V=] = T | T }=
33A Shaft & Lever Assy — Choke ......... 26652 | ............ = 0 O
33B Shaft & Lever Assy — Choke ......... 26-782 X-2029 ..... ] | —’— —’ _____ I
33C Shaft & Lever Assy — Choke ......... 26-783 X-2460 ..... S L ) O O LEsls
34 Valve—Choke ........cccovcuccnns -2 X T - S (PO — et e bt b e
27-221 P-1123 ..... = H=|=l=|=|-|- _,I‘_;#_ig
27-222 P-348 ...... T T T[T T|=}=]1]1
34A Valve Assy —Choke ................ 27558 v Il smemmsey comen =1 I8 LT ol ) 5 1 IT =
35  Flogt ASSY v coie vam's sioe sinins i Sl s 30-615 X-2231 ..... =t ===l =t =l <= =
35A Float & Lever Assy .....oovvvvnennns 30-635 | ............ =T efaf =1t
35B Float 8o Liever: AosY s ssm smine s soosus 30636 | . ..neenen = | e (5 P ) Pt IR S 00 i )
36 Lever Assy— Float v v somis oo s s 31-506 X-1442 ..... (1ES o= R YA P I A ) O O
37 Shaft—Float Lever ...ouovevnnnnn, 32-44 $-2578 ..... 08 0O 0 O
3245 S-2146 ..... =TT ri=nnl
32-46 5358 ...... 1—______-_‘____1_
88 Vialve Ausy—Float cvssusimsssmssnss 34-508 X154 ...... (I S
39 Needle Assy — Idle Adjusting ........ 43-652 X-2041 ..... Jf L R A B VP X
39A Needle Assy —Idle Adjusting ........ 43-654 X-2461 No. 2. || 1| 1|1 0|0 0 L|0|0|2|={T|T]1
39A Needle Assy — Idle Adjusting ........ 43-657 X-2940 ..... o, 1 O SO O O L B O
40 Needle Assy — Power Adjusting ...... 43-651 X-2040 ..... ] V== (= L ) Y O S O, T
40A Needle Assy — Power Adjusting ...... 43-653 X-2458 No. 1. | - URIRRRER lilwl I 1={1{1|1
40A Needle Assy — Power Adjusting ...... 43-656 X-2939 ..... == =f=1=-1-|-|-|-1- I={<=}—=
41 Packing— Throttle Shaft ........... 462 | ... == T (T =iT|={1]|=]1
42 Nozzle—Main .........ccocvunnn.. 47-193 | ... = ——i—’ =[=[=|T|=|=|1 |=|1|-
42A Nozzle —Main ......covvvennnnn.. 47-206 | ............ ———————‘—_ {h=l=ls]
42B Nozzle — Maini . oo ivoin von o cmse i+ 47-375 S-2183A === T[T T[] ] =|=i{=]=]=|= —
A2B Nozzle — Maith u isns swi 2o o wress s o 47-377 S-2439 ..... 1 O Y (N S O O _
420 Nozzle—Mainl wu s ¢ s o6 4 s s ATFIB | e ver ves S i e o —‘ ————— =
42K Nozzle-—Main v van v amisoi o sins s s 47-379 $-2579 ..... J T ) P L0 N Ul =)=
42D Nozzle—Main ......covvvvennnnn.. 47-389 SI589A . ... |11 =lt=lle]el=ltalada ] = _
42E Nozzle Assy —Main .......covvvnnn. 47649 | ............ = == 2o 1 ) I | R RS
43 Bushing — Throttle Shaft, Lower ...... 60-450 S2471 ... —=l={=|=|=1=-1=|-1-1- |- Til=
43 Bushing — Throttle Shaft, Lower ...... B0-451 || s S 15 155 PR S0 (81 O I ) W R 1SS R
43 Bushing — Throttle Shaft, Lower ...... 60458 |  iioiiiicaen -1 _!_u ___________
43 Bushing — Throttle Shaft, Lower . ..... 60-476 | ............ =l fafaalufa =] =[a =]
43A Bushing — Throttle Shaft, Lower ...... 60-480 S5-1490 ..... [ l— =l=1=l=1=|=|={=|=|~|-|-|-
43 Bushing — Throttle Shaft, Lower ...... 60-A10 S-2614 ..... ‘,—%—‘ S [ S I I US| | I L )
44 Bushing — Throttle Shaft, Upper ...... 60-450 §-2471 ..... 3 L |-
44 Bushing — Throttle Shaft, Upper ...... 7 1 S N O O 1=l=]=|=|-
44 Bushing — Throttle Shaft, Upper ...... 60-458 | ............ ===z l=lsleists ]l
44 Bushing — Throttle Shaft, Upper ... ... 60-476 | ............ L=l={ 1l e]a]=| 1 =|1|=|1
44A Bushing — Throttle Shaft, Upper ...... 60-480 S5-1490 ..... [1]=|=|- —‘— I 981 168 U5 1 0




JOHN DEERE — TRACTOR
DLTX-3 to DLTX-63

A ] N e e R N AR )
:e:.' Part Name PdrtNI::vmber Part ?il:l’mher ﬁ l’é & )’é I"-‘( .,_“ p"f fr’-(l- I’3 I% ’x_ﬁlrﬁlﬁ
colcgoealea alalalslaa
44 Bushing — Throttle Shaft, Upper ...... 60-A11 S-2615 ..... HEEEEEEEENEARED
45 Pin—Throttle Stop ................ 62-251 S-2613 ..... efedafatond S o he b b )=
62-252 82116 ..... pfejajefefaj e fafafef=faufn
46 Bowl .ot 65166 | ............ gg——u——————‘—l——
T | 65-184 DLT-S . ..., —lfrafafafafajapa =< i
BBABOWS v s vsis nin sisimis sisin s miee i o o4 65-185 P-1207 ..... o o ot e L e e
4B Bowl «...oiieiieiier e 65-186 DLSSA ... [ 1]-[-|-|~{d-|-|-|-|- |-
47 Strainer ASSY «.oureinnii e, 67-536 X-2462 .. ... BRI TR TR RIS AR IR =GR e
ATA Strainer ABSY u = amws gl sioms e slen s o 67-537 X-2948 .. ... —|=l === === =l={=|T|=[=]=
48 Connection — Fuel Inlet ............. 68-110 S-2192 ..... —frlpr == I‘I
49 Elbow — Fuel Inlet Connection ....... 6921 | sasns e === === =|=|=|=| 1 |=|=|=]=
49A Elbow — Fuel Inlet Connection ....... 69-26 | S-254) ..... === === i o i
50 Washer — Lock, Choke Valve Screw, ' \
NO. 6 ooveereeeeearn s 78-255 S-1393 ..... 2|-1-|-1=|-=|- I O
51 Washer — Friction Spring, Choke ...... 78-433 | Ly ~(tlajefafufefaffa]n] ]|| l |
52 Washer — Choke Lever Screw ........ 78-434 P-850 ...... ‘— Tl ‘ ‘ ‘ ] ‘ ] | ] 111 | 1
53 Washer — Lock, Flange Screw ........ 78-2 5-1393 ... —1|-|-|-[1[1][1]1 1 1‘1 |
54 Plug—Economizer ................. 80-174 8-1116A No. 1 | 1 [=|=|=|—|=|=|=|=|~|~=|=|= |-~
54A Plug — Economizer ................. 80-200 S2151C - .o |l 1 |t e
54A Plug — Economizer ..........c.oeuu.. 80-201 SZ2I51D : oo |-l e I=|=[1]=|-1-
54A Plug — Economizer . .........o0ouee. 80-202 S2151E . ... |=|1|=|=l=|<]= \l 111 7\1 11
54A Plug — Economizer .........covvunnzn 80-205 S-2151A .... —|- ==, [0 ) 5 S (% =
55 Plug — Throttle Shaft Hole .......... 80-175 | ............ {1 1‘1 I‘—I =l
56 Plug — Nozzle & Bowl Retaining . ..... 80-199 $-2577 ..... |-|- feod llesflent eliee] -
57 Nut—Bowl Retamning .............. B81-T43 | s csisgeensn | = [=]=]=t=l=|=|=|=|=]—i— 1|—|—
81-163 S-2424 ... .. LU LI L R B
81-164 S-1096A .... |1[|-|-|- =|=|=|-|=|=|=|=|-|-]|-
58 Nut — Float Valve Retaining .......... 81-165 ) S ‘ I -H- S ) W W o i_
B0 Codk =Dl ..o uiscssesiskiswsi 87-3A S-1121A & \ l | ‘ |
S-2289 .. ... el
60 Plug— Pipe, Headless .............. 99-4 S98B ...... —(r{aj i apafa|efuef={1 11
61 Plug — Pipe, Hexagon Head ......... 99.7 LT T J— 711‘1.1 =l
62 Cap Assy —Bowl .................. 134-501 X-200 ...... [ == o ia —===l=== ===
63 Baffle—Bowl Vent ................ 17833 | ............ b [l = bt m =t =) 2 e ==
64 Ball — Friction, Idle Adjusting Needle ..206-21  S-251A ..... ii IRARIRARIRARAR AR AN 1‘1 I
65 Ball — Friction, Power Adjusting Needle . 206-21 S-251A ..... |1 11 l‘l NI IR ARIR AR AR IR AR
66 Valve & Seat Assy —Float .......... 233-574 X-2653 ... .. ={efapapapalafaafagn|={afafa
233-575 | X-2044 ..... [ e o 7 e e

3-6



JOHN DEERE — TRACTOR
DLTX-67 to DLTX-73

JOHN DEERE — TRACTOR CARBURETERS

ISSUED MARCH 1953

s | GE | ma [T e | e
B-BN-BNH-BW-BWH .......|....... DLTX-67 | Gasoline| ....... | AB-3533R 286-876i 16-662| 233-574
A-AN-ANH-AAW-AWH ... ....... DLTX-71., Gasoline | ....... AA-3950R . 286-877 | 16-662| 233-574.
A-AN-ANH-AW-AWH ......|....... DLTX-72 | Distillate | ....... AA-4056R 286—877| 16-662| 233-574
B-BH-BNH-BW-BWH .......|....... DLTX-73 | Distillate | ....... AB-3470R | 286-876 | 16-662| 233-574

®The repair kit includes the throttle shaft, float valve and seat assembly, and the gasket kit.
$The flange gasket can be supplied separately. Specify the carbureter number when ordering.

BASIC SUBASSEMBLIES

CARBURETER BODY ASSEMBLY

Carbureter New Ooid
Number Part Number Part Number
DLTX-67 10-2967 ...
DLTX-71 103040 .
DLTX-72 10-3106 .
DLTX-73 103114 000 shsisaaseas
! ~N -— | o™~ L]
o ™~ ~ N
::f: Post Name PnnN;:mher Part ONI:mber ‘ é é ‘ E E
(=] al o [=]
1 Body Assy —Carbureter ...........cvnuiiuennn. (See Basic Subassembly) . ... ... REEN 1
2 Shaft & Lever Assy — Throttle ................. 13938 || oo im vmy st ] ] [ ‘ |
3 Valve— TRIOHIE & s s v s s e s 14183 || comsnssan o vams Fill=1 =i i
14-240 P948 ..... ... ... - |1 L~
4. Screw—Cap, Flange ... ccuvias o vonm sad vioeon 15-27 B2 ite s 2 anes T O
5 Screw — Throttle Stop (No. 8-32x7/8) ......... 185 | eesnaesssasaeans | | | 1
6 Screw — Drill Plug (Headless, 1/4-28) .......... 15-223 S-2041 oo | [0
7  Screw — Drill Plug (Headless, No. 10-32 x 1/8) ...15-392 S-763 ........... ] O O
8 Screw & Lock Washer Assy — Throttle Valve ‘ I
(No. 832x5/16) ..unnirieninnanaaaennnnns 15-A99 | ... Fi2l 2|2
9 Screw & Lock Washer Assy — Choke Valve
(No.. 6-32% 1/8Y .+ .o oo s stin momime i aimimion 15-A100 | . ................ 221 2| 2
10 Screw — Drill Plug (No. 10-32x1/8) ........... 15-A123 T | AR—— (1 (08 ()
11 Screw — Bearing, Float Shaft .................. 15-A125 S-2147 .......... 2 | 2| 2 ‘ 2
12, Serow—Choke LoFBr 4u « v wos suws s sisss ps & 15-A126 | S2154 .......... ERERAE
13 Serew—Drill Ble@ o5 vanvmnr com wion s mes sow i 3 15-A128 S5-1506 .......... ‘ | | | ]
14 Gasket—Float Valve Seat .....civcinsvanvsnss 16-364 | P-1209 & P-791 ... | | | 1
15 Gasket— Choke Lever . ........ccviuiininn... 16-A115 | ... ... | ] ] ]
16 Gasket — Dust Cover, Choke Return Spring ...... 16-A116 | ................. | ] 1 1
17 Gasket—Bowl Nut .........ccoiviiivniiiinnn. 16-A168 iy 3 L1 S — Y 0 T Y [
18 Gasket — Strainer Cap ..cvovvviiivnvin s e 16-A170 P-950 ..iviiiinns | IS =
19 'Gasket —Body o Bowl .. v v e s e e s 16-A171 PAOBT oviinonss | 111 1
20 Spring — Throttle Stop Screw ........cocvovnn.. 24262 | ... A A O L
21 Spring — Friction Ball, Idle Adjusting Needle . ..... 24-A32 1-K ............. I ] 111
22  Spring — Friction Ball, Power Adjusting Needle . ...24-A32 123 o W R A I | | ]
23 Spring — Choke Returii .. v ins voni svss oo sas o ZEADL. | i ien e e 0 (O O O

«
~



JOHN DEERE — TRACTOR
DLTX-67 to DLTX-73

—

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. 5. A.
3.9



JOHN DEERE — TRACTOR

DLTX-67 to DLTX-73

ERRE

:iif.. Part Name PurINI::mber Part ?ll:mber ‘ E E E E
Jc: = } B 1 a

24 Spring — Dust Cover, Choke Return ............. 24-A58 | ... | 1 1 f1]
25 Spring— Nozzle Retaining .................... 24-A164 25-J ..., 1T 1] 1|1
26 Spring—Choke Friction .....ciconiiiviiinnias 24-A165 2V i s g 1|1 ‘ ] ‘ 1
27 Spring— Throttle Lever Stop ..........ooooen. 24-A167 18D < ivavsiinwins s IR N
28 Lever Assy—Choke . .cuvvnavivsvnsrnninsnnss 25635 |  iamas G ewies emmee 11|11
29 Shaft Assy— Choke ........cciiiiiiiiiina. 26-721 | ... | 1| 1|1
30 Valve—Choke ...vviviinevnervenrnneneennns. 27181 | ..l } I | = \ = 1 1
27208 | ................. 1419

31 Eloat & aver Ber « s cxnums o podiions e 30700 | ...l EERERER
32 Shaft— Float Lever ........ccvvveeeanuinenns 32-45 S-2146 .......... NENEE
33 Needle Assy — Power Adjusting ................ 43-653 X-2458 No. 1 ..... J ] ’ [ } ]
34 Needle Assy—Idle Adjusting .................. 43-654 X-2461 No. 2 ... .. ! U I O I
35 Packing— Throttle Shaft ...................... 4462 | rcainaenes RN
36 Nozzle —Main . cous vus sevesnsons sapsis wsv s A0 | casssnvsaesnis = | 3 Jnd =
36A Nozzle —Main o v o0 5 imis s s aws 5o oo oo v i A1206 | s ins e e e ( [ ‘ — ‘ = ‘ =
36B Nozzle—Main ......vvvivivernnnenneeennnsns 47310 | ... -{=|1]| -
36B Nozzle—Main ........coiviiinniiinnennnnnnnn 47-314 | .. - | =1=11
37 Bushing — Throttle Shaft, Lower ............... 60-476 | ................. - {1 ]1] =
B0A4IT | issaaniciniesd is | ( - | = ’ 1

38 Bushing — Throttle Shaft, Upper ................ 60-476 | ................. ’ -1 ]1] =
GOEATIT | . ceasumn sosmeamns 1= =11

39 Pin— Throttle Stop .......ooverenennneannnn. 62246 | ... ERERERE
800 BOWl .ot 65-184 DLT-I3 .......... L1 ‘ B
A1 (Btaiier Bos vons.c08 vnbani 855 5enssiin s34 Se8H 67-536 X-2462 .......... HENEEE
42 Connection—Fuel Inlet ...................... 68-110 S-2192 .......... | 1 1 l I
43 Washer — Lock, Flange Screw ................. 78-2 S1393 .......... TS O |
44 Washer — Choke Lever Screw .................. 78-434 P850 ........... ( 1 | I | | ‘ 1
45 Plug — Bowl Vent Channel ......ccivieviniinis BO-16D | Lsscses sevewse e L1111
46 Plug—Idle Drilling .......oveeerenenenanennn. 80167 |  ................ IEERERE
47 Plug— Choke Shaft Hole ......oovvuennnnn... 80169 | ................. ERRR i |
48 Plug:— EcOnOMNZeY :: sl « a8 ¢ fa siai el sina st o 80-169 | ........... .. .... | ‘ = | =
48A Plug —Economizer . ........oiviinirninnnnnns 80-207 S-2151G ......... - =1 =
49 Plug— Throttle Shaft Hole .............cco.o... 80-175 | ... l I | | 1
50 Nut—Bowl Retaining ........ccovviviunninn.. 81-163 S-2424 .......... ] | I ‘ 11
51 Cock—DYain o v s s o s amass s sistans soes e 87-3A S-11211 & S-2289 111 | [
52 Cover—Dust,; Choke Flex v vumys s v s wa AR | v esm senasnee LT 1] 1
53 Plug— Pipe, Headless . ....................... 99-4 S98B ........... S I
54 Plug — Pipe, Hexagon Head ...........oovunn.. 99.7 S98 ........... 1271 112
55 Baffle—Bowl Vent .........coovviiiiiiin.n. 17833 | ... 2 | 2|2 | 2
56 Ball —Friction, Idle Adjusting Needle ........... 206-21 SA5TA. . i (1T 111
57 Ball — Friction, Power Adjusting Needle ......... 206-21 LTS, S —— | ] 1 1
58 Valve & Seat Assy —Float .....cooinivnirasns 233-574 b &1L - 1111 ] 1l

3-9






JOHN DEERE

DLTX SERIES

DUPLEX
DLTX-75 - DLTX-99

JOHN DEERE -- TRACTOR

THIS SECTION REPLACES THE DLTX-75 to DLTX-85 SECTION DATED AUGUST 1953

MARVEL-SCHEBLER PRODUCTS DIVISION

BORG-WARNER CORPORATION



JOHN DEERE — TRACTOR
DL TX-75 - DLTX-99

DUPLEX

i

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, Illinois, U. 5. A.



Mods!

50
60
70
60
70
50
620
720
520
620
720
520

®Tbhe throttle shaft, float valve and seat assembly, and the gasket kit are included in the repair kil.

Fuel

GAS
GAS
GAS
DIST
DIST
GAS
GAS
GAS
DIST
DIST
DIST
GAS

JOHN DEERE -- TRACTOR

Carbureter
Mumber

DLTX-75
DLTX-81
DLTX-82
DL TX-84
DLTX-85
DLTX-86
DLTX-94
DLTX-95
DLTX-96
DLTX-97
DLTX-98
DLTX-99

Superseded
By

DLTX-86

_____

Customer
Part No.

AB4636R
AA4353R
AF1561R
AA5656R
AF1632R
AB4794R
AA6633R
AF2827TR
AB5150R
AA0032R
AF2826R
AB5151R

“®Repair
Kit No.

286-996

286-994

286-1028
286-1029
286-1030
286-1079
286-1123
286-1124
286-1222
286-1223
286-1224
286-1125

§ Gasket
Kit No.

16-671
16-671
16-671
16-671
16-671
16-671
16-671
16-671
16-671
16-671
16-671
16-671

§ The flange gasket can be supplied separately. Specify the carbureter number when ordering.

Float Vaive
& Seat Assy

233-543
233-543
233-543
233-543
233-543
233-543
233-543
233-543
233-543
233-543
233-543
233-543

BASIC SUBASSEMBLIES

Carb. No.

DLTX-75
DLTX-81
DLTX-82
DLTX-84
DLTX-85
DLTX-86

CARBURETER BODY ASSEMBLY

Body No.

10-3520
10-3562
10-3580
10-3647
10-3648
10-3833

Carb. No.

DLTX-94
DLTX-95
DLTX-96
DLTX-97
DLTX-98
DLTX-99

Body No.

10-4016
10-4007
10-4008
10-4009
10-4010
10-4011

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lilinois, U. 5. A,



Ref.
Me.

1

16

23
24

25
26

26A
27
28
28A
29

30
31

— = |DLTX-99

~ i i O [ (O D
; [2lele [olaleayerlele
Par Name Memebssabter IR R RIEIEIELE
] | P g o P I I T P
alaja|ejalaiaiaiaiala
Body Assy-Carbureter «sc-ce. «++(See Basic Subassy) 1| 1{1[1j1}|1 lil 11311
Throttle Shaft & Lever Assy....sucssses 1321030 e 1=t -] -f-]1j~]-)0}~]~
13-1075eeee| - 1} 1} 1 2f-JQf{2f-11]1
Talve-Throttle ssesevsscasesssssssssses 14-243 ..oo2|-|-|-|-|2]-|-|2]=-]-
14-244 .-+ -j2(2{2|2]-|2|2;-12|2
Screw-Throttle Stop (8-32x3/4) ........ 15-42 .....01j1{1{1)1} 111 I}1il
Screw-Drive Name Plate ..oeesoeveesee 15-343 ., .02 L}2) 1|2} 2L 2 1j2)1
Screw-Choke Valve (6-32x1/4) +oeeecses 15-483.....14|4|4|4]|4|4|4]4|4]|4|4
Screw-Choke Lever rsssacsane snsenaees 15=A109wwf LI 20 12 LR 0 234
Screw-Throttle Valve(8-32x1/4) ¢oseoess 15-A211....|4[4]4a[4|4|4 4%4 4|44
Casket-Flioat Valve Seat -sssssssess eee 16-4 ..., TR EE LR b g EL O
Gasket-Strainer Plug «s+ss.. eawen vevaw 16488 seveed DB I L4113 20112
Gasket-Bowl Nut + s« sseevsssassssess 16-58.cavens 8 10 I8 11 1 1 8 0 0 T 2 0 0 B
Gasket-Main Nozzle Plug-s++eseesesce. 16-364.. 2|2121212|2j2i2122|2
Caskcet=-Maln Nozzle s s vasisssns snwave 16=30T cvsastZ]| 212120212 22121212
Gasket-Body to Bowl cssesecessroeeceeea 16-A157 o b1 F1IT L P11
CGasket-Metering Adjusting Valve s eesees 5 0 -7 R i Ll 1 1 0 O Ml ¢
Spring- Throttle Stop SCrew «essesossses 24-262 .0... pafiqafaqaiajaiaiati
Spring-ldle Adjusting Needle »+sesoveoes 24-Al36...421212]2|2]|2(2{2|2/2|2
Spring-Chiolke Retin s xess vsaanswan vie 24sA160 s [1{1 |12t a1 1111 1
Spring-Choke Friction..«.. swaasiaa e sk 28=AL168 e w3 T FAEI PSR PT AL L $3 4D
Spring-Nozzle Retainerss-ssoessscoecss 24-A216..0.|-|-|-12(2}-]|- |- -{212
Lever-Choke sssssa0eves e i wowgnd e BRRETD wa skt Lyl LEL L A §1 1 l!l]
Sha_ftAssy-—Cthe-...o...-...-».-o-o,- 26<-TT5swsss/| Y411 ET L L = 1= "i"g-
26-833. .00 =f—t=4-|=f=f11{1 lllil
Valva<CROKS < s e e s marese amis e wd DTEE33 1 oo (2212|212 121212121212
Float e Liever Asmysseswsssnmavasnarss 30-718 wens fL{ {1l LRI {2 R 1
Shafi-Float Laver - svesoes swsmnp sonins SB-2D asvrss p{rinfyjafafrfalagafe
Needle-Idle Adjusting »+sssssesoovesses43-129...... 2)2]-12)-i-]- |- -E-j-
Needle Assy-Idle Adjusting «=«-ecoeeee. 43-665.....1-(-(21-[2]212]2]2/2]2
Valve Assy-Metering Adjusting +eseeoee.43-661..00. (1[0 |1 |1 {2 |2 (1 (2 ]1(1]{1
Packing-Throttle Shaft esessoessorsesss 44-65 oo oo 1112|111 {1]2 (12
Packing-Choke Shaft s+escssvoscscennes 44-68 .0 of-|-|-1-|=- |- (1|11 |1 |1
NOZZIG-—M&in-H"’"-""“"."""""47'362"" 21=-1=-1-1=-1-i=1=]=-1-1-
47-385 .... {-|2(-|-|-]- N I [P
47-394 ..., |-|-12]-|-|-]-|2]-|-]-
47-402.... |-|-|- o o e o
EPBOE s s Feguifads lefud= I l=iz b2
47-412.... |=-|-|~-]|=-|~- ~l=l12]-]-
Nozzle-Lower Extension ceeeescssssese47-400..... - f= |- == == N b=
Jet-Power *+ v+ R VLR iR ) seasenersess 4915800, | === |={- == |=|-{-1~-
e BB v | PR R o 12 el
P O | R N P N N Y
49«19 50 & lsfted = beds | = Lot o
49-196 s can|~|~|=|=|- . (e
49-205. ... =|=|=|={2|=|=|2|=|~]~
49-2660cnso|=|=|=]2|=]=-1~|~]"- -

49-347 ... -t ot i fe g |-

[aS ]

il - R |

Pt e BN R e e~ BN DY R

o DN e e N 1 )




W~ M O | o |r~foic

e BE e G

R ool o] 8] 81 [ |1 sl st Fat o
P e e | (U § ¥ W | P} I | |

m}{a]{a]falia ol (al{a]fa]al¥a] fa]

32 Cup-Throttle SKaft .. ;-ussninsissvass s 55-214.. ... ISEIEI R E 1f1]1f1]1
32A Retainer-Choke Shaft Packing ........... EB<261 .0 sn t=t=f~l=l=fL1Lf1]1l1 Q1
33 Cup-Choke Shaff ,, :civssnchmacisinesei sy 55=358 . ».»« 16 S I i OO R ) 8
34- Bushing-Throttle Shaft. . ..........c.000. 60-A13.55:5 2121212121212 1212(2}2]2
35 Pin-Throttle Stop.. .sissasmsvvsnsunssy s O2-254 , vw v s LIy EQ )13 q i1l
36 Name plate ...... o e .. (Specify DLTX No.) .. J 1}y (1§21 j1]l
37 Bowl Assembly ....iiiarsscnnncansseans 65-703 v...q1j1f1f}ajrjifiiafrizfr
38 Connection-Fuel Inlet ......000000. s s BD8=110 & o ..11 Hjrpijrini--j-1-4-1-
68-174 ..... -1-1-{-1- L p=gid f EY L3

39 Washer-Friction Spring, Choke +eesveees 78-433 s g LI 1R11111G] 1{1f1]1fi
40 Washer-Choke Lever Screw..... .. 0.0 (8-434..... IS BY DY EE BE Y B IS BERY pE B
41 Plug-Channel.....cc0. PPN T |3 o B it T J2f212f2j212}2|212§212]2
42 Plug-Main Nozzle ccevceveansasase 5 & s acae 80-209. e d=}2]2f-]- Z|12t-1-1-1-
42A Plug-Main Nozzle..vieennannacanns iaws BO~ZAT e 2-1-1-1-121-1-121-(-|2
42B Plug-Main Nozzle ..... - RSP A << ; 51 1. R, ~i-1-12)2i-1--i-1212 -
43 Nut-Bowl Retaining ..ceeveeeeceses ceeeee 81-166..... IRSIRUEERE ER R IT ST BE B Y §!
44 Cock-Drain ...coceeacaccnncssenss smsiis BU~BA ssnvmn b DR E f= bl B TR
45 Strainer ASSY ..c.cessessasnsansen Y 95-520 SRS PY BEBT R RS 5 B 1
46 Plug=-Bowl DEall ussvisiassssnsinssmss FIET smwas I f=1=18 L 1 =]=]=]1
47 Plug-Fuel Inlet Drain....cceesseenseesssa99-7000.0 A RS R RS R YR IT S WE N B
48 Plug-Expansion, Idle Channel .......... . 179-15.....|21z|212]|2lz ]z |2 iz 2]z |2
49 Plug-Expansion, Bowl Vent..... teeesaes 179-15..... vlafraqafadnfudafefe e
50 Plug-Expansion ccecovaas o aisie miwin aiee mie e . 179-39..... 11 j1]1fafadrfaindnjififa
51 Plug-Expansion, Nozzle Well ......0es0. 179-40.. -{-1-i2]2t-{-{|-12)2]|2 |-
52 Ball-Channel Plug ..... 206-59 .J6l6|6i8!8l6l6 168 |88 [6
53 Valve & Seat Assy-Float veeueeenessnss 233-543....|1f1f1jrjrfrfrirjr|ifi

i b ' 1

FLOAT SETTING

3/4-inch from the bottom of float to gasket surface

IDLE NEEDLE SETTING
Seat lightly and open approximately 1 1/2 turns

POWER NEEDLE SETTING

Seat lightly and open approximately 2 1/4 turns

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur,

Hiineis, U. S. A.







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

liodel 45 Combine [sonn peere Harvester 7aT-3507 | 1s%-615
PART ' NO, QUAN, PART NAME
10-2991 1 Carbureter Eody Assembly
12-4273 s Lever - Throttle Loose
12-942 i Throttle Lever Ascembly Loose
12-955 1 Throttle lLever Ascerbly
13-1162 1 Throttle Shaft Assenbly
14-213 1 Fly - Throttle (150)
15-42 1 Serev (#6-32 x 3/4 Fill, Head) (Throttle idjusting)
15-108 1 Screw (#8-22 x 5/16 Hex, Head) (Choke Swivel)
15-285 1 Serew (#6-32 x 5/16 Fill, Head) (Throttle Swivel)
15-483 4 Serev (76-32 x 1/4 "Sems" Binding Head) (Choke Fly-2) (Throttle Fl
15-4A85 2 Screv (;12-24 x 3/4 "Sems" Fill, Hd,) (Thr. Body to Bowl)
15-493 1 Serew (f6-32 x 3/8 "Sems" i1l Head) (Choke Bracket)
15-4270 1 Screv (i#6-32 x 5/16 Hex, Head) (Choke Pracket Clip)
15-4296 1 Screw (#12-24 x 5/8 "Cems" Hex, Head) (Throttle Lever)
15-4297 2 § Serew (#10-24 x 5/8 Hex. Hd. (Clevis isserbly)
16-4 ift Gasket (Float Valve Seat)
16-294 1 Gasket - Bowl Flug (Lower)
16-L5 1 Gasket (llozzle)
16-141 1 Gasket (Throttle Body to Bowl)
16-a152 1 Gasket (Bowl Flug) (Upper)
16667 i Casket Assortment (Service)
24-262 1 Spring (Throttle Stop Screw)
24~340 1 Spring (Idle Needle)
24~43 1 Spring (Choke Return)
26786 & Choker Shaft Adssembly
27-540 i) Choker I'ly Assembly
28-49 1 Swivel - Choker
26-110 1 Swivel - Throttle Lever
29-&1 1 Clip - Choke Bracket
29-123 1 Bracket ~ Choleer
R9-551 : Choker Braclet Asscmbly
30-739 1 Float and Lever idssembly
32-16 1 Shaft - Float
45=33 L leedle - Idle 4djusting
L4=38 ar Yaclking - Choker Shaft
44,68 2 Packing - 'Throttle Shaft
46-450 1 Venturi (27/32 Throst)
47-391 1 lMain Mozzle
£49=159 i i Jet - Yower
45-203 1 Idle Jet
49-510 1 Bowl Plug & Tover Jet Assembly
55251 2 Fetainer - Throttle Shaft lacling
=il 1 VWasher Clevis Assembly
80-171 1 Drill lug (lame Flate and Idle Flug Hold)
20-187 1 Flug ~ Hozzle
811 1 Mut - 710 x 24 Clevis Assembly
82-16 2 Cotter - Choker Svivel-l (Throttle Swivel-l)
99-7 1 Drain rlug
121-8 & Clevis
121-501 1 Clevis Ascembly
227-13&7 1 Throttle Body Assembly
233=-543 . TFloat Valve, Sext & Gusgket ussembly, latched
2£6-1121 1 Tackage Repcir Idt (Service)

4






TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

420 Wheel & Crawler Tractor | John Deere Dubugue #AM 3061T - TSX-688
PART NO, |QUAN, PART NAME

10-4075 5 ‘Carbureter Body Assembly

10-4069 1 Carbureter Parts Assembly

13-1191 y ¢ Throttle Shaft Assenbly

14-273 1 Fly - Throttle (150)

15-42 1 Screw (7#8-32 x 3// Fill, Head) (Throttle Adjusting)
15-108 1 Serew (i78-32 x 5/16 Hex, Head) (Choke Swivel)

15-433 L Screw (#6-32 x 1// "Sems" Binding Head) (Choke Fly-2) (Throttle Filk
15-A85 A Screw (#12-24 x 3/4 "Sems" Fill Head) (Throttle Body to Bowl)
15-493 1 Screw (#8-32 x 3/8 "Sems" Fill, Head) (Choke Eracket)
15-A270 kR Screw (#8-32 x 5/16 Hex. Head) {(Choke Bracket Clip)
164 .1 Gasket (Float Valve Seat)

16-47 1 Gasket (Main Adjusting Needle Scat and Bowl Plug)
16-456 1 Gasket (Nozzle)

16-A41 1 Gasket (Throttle Body to Bowl)

16-654, 1 Gasket Assortment)

24-262 el Spring (Throttle Stop Screw)

24=340 1 Srring (Idle Needle)

2/~A3 1 Spring (Choke Return)

26-787 1 Choker Shaft Assembly

27-548 1 Choker Fly Assembly

28-49 1 Swivel - Choker

29-81 3 Clip - Choke Bracket

29-123 1 Bracket - Choker

29-551 1 Choker Bracket Assembly

30-739 1 Float and Lever Assembly

32-16 1 Shaft - Float :

36-293 1 Main Adjusting Needle Seat & Bowl Flug

43=33 1 Needle - Idle Adjusting

43-182 5 Needle - Main Adjusting

43699 1 Main Adjusting Needle, Seat, Packing & Packing Ret. Assy,
Lh=38 1 Packing - Choker Shaft

4=51 1l Packing - Main Adjusting Needle

458 1 Packing - Throttle Shaft

4L6-112 1 Venturi (15/16 Throat)

4T=451 1 Main Nozzle

LO=25& pd Leonomizer Jet

49-101L 1 Idle Jet

55~261 1 Retainer - Throttle Shaft Packing

55=285 i Retainer - Main Adjusting Needle Packing

55=358 i3 Cup - Throttle Shaft Flug

69-507 1 Strainer & Elbov Assembly _

80-169 1 Plug ~ Choke Shaft ‘

£0-171 1 Drill Plug (Name Flate and Idle Plug Hole)

52-16 1 Cotter - Choker Swivel

997 1 Drain Plug _

227-1473 % Throttle Body Assembly

233-543 1 Float Valve, Seat & Gasket Assembly, Matched
286-11/4 Package Repair Kit




Thoid ek el i
Q_lr'-.u.\h i | :.--_:
e L TR R ;4'-'_-
fo 222 agaras '

- i ’ . .

: et ISR W 3 B 350 BN
R Tl R e e
woll '- —r i
s e 33 Tl e ek

B
I - e

PR )

l.._':l_._-,'l fig

Lepth b o '..:::- T} ""._'.'

. gE = "'T -~ \._ .I']I ~

3= t
L S L _:_ 5'. " .:513
_ B sl

o e ALy
Ry Rt g s-f:;

B W s FEY. _.bu i .l e.x'

ILET TR L Sr. Ve L

rurean o J'E"'_':!-n._ ! e -,|A,-".s
tfllﬂb —-1-‘.'- L

R TLA LT LR ek

vl RSl » Vigf, SO

P B WL st
r";ﬁ_.ﬂ' - " T I
Foaop= s~ al Tl

A BN o b

choaeshl HIeoM AL -

widieter TEl TR O -

El .
- E by e

v ot -3 e afeeel getie(B 0

AL AEL aShT, = St
3::.-: LA il = el

qataael clbgn® Tl ogd iNn e ._.l'bl

Cal” st ¢ ol

-
1ihgel s=dssalat ols e PR {

A o

- -
1w SRS

-”- I.I-J[

T & Py

Froplt o Nl -~ pi A
fadeiran Lr'._—:.. FE

@
’

R A T

Fanls af815%0 o S rileted

WA e S wpan B TR
I (Rt 7 __r*u*r:. - ol
Rl S P T TP

._'-é -_I'u - -{I -

v PTLT sl TR
Lo ey S T L e
|_:I L :.‘-

Az Ja 4' LLas
{snmer 5 Aogd ST i
Bl = .:ﬁt F e

S sl B A el

=l Py e

oy S e

PRGNS .

e il



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

.40 Crawler Tractor John Deere Dubuque ;'At-10181T TSA-756
PART NO, | QUAN, PART NAME
10-4075 ! ‘Carbureter Body Assembly
13-1203 1 Throttle Shaft Assembly
1~273 1 Fly - Throttle (159)
15-42 % Screw (#8-32 x 3/4 Fill. Head) (Throttle 4djusting)
15-108 1 | Screw (#8-32'x 5/16 hLex. Head) (Choke Swivel)
15-483 A Serew (#6-32 x 1/4 "Sems" Binding Heed) (Choke Fly-2) (Throttle Fly-
15-A85 4 Screw g#lz-zj, x 3/4 "Sems" Fill. Head)(Throttle Body to Bowl)
15-493 ] Screw (#8-32 x 3/8 "Sems" Fill, Head) (Choke Bra.cke?)'
15-A270 A Serew (#8-32 x 5/16 Hex. Head) (Choke Bracke* Clip)
164 1 Gasket (Float Valve Seat)
16-47 1 Gasket (Main Adj. Needle Seat & Bowl FPlug)
16456 1 Gasket (Nozzle) .
16-441 X Gasket (Throttle Body to Bowl)
16-654 1 Gasket Assortment (Service)
24262 1 Spring (Throttle Stop Screw)
2/4-292 1 Spring (Choke Poppet Valve)
24~=340 i Spring (Idle Needle)
24-03 1 Spring (Choke Return)
26-836 1 Choke Shaft Assembly
27-548 1 Choke Fly Assembly
28-49 1 Swivel - Choke
29-81 1 Clip - Choke Bracket
29-123 i Bracket - Choke
R29-551 1 Choke Bracket Assembly
30-739 1 Float & lever Assembly
32-16 1 Shaft - Float ‘
36-293 1 Main Adjusting Needle Seat & Bowl Plug
43-33 i Needle - Idle Adjusting
43-182 1 Needle - Main Adjusting
43699 i Main Adjusting Needle, Seat, Packing & Packing Retainer Assembly
438 1 Packing - Choke Shaft
44-51 1 Facking - lain idjusting Needle
4-68 1 Packing ~ Throttle Shaft
L6-A12 3 Ventwri (15/16 Throat)
4T7-451 7 ¥ain Nozzle
49-101-L X Idle Jet
£9=-258 ik Economizer Jet
55-214 1 Cup - Throttle Shaft Plug
55-261 : 1 Retainer - Throttle Shaft Packing
55-285 L Retainer - lMain iadjusting Needle Paclking
69-507 i Strainer & Elbow Assembly
§0-169 1 Plug - Choke Shaft
80-171 1 Drill Plug (Name Plate & Idle Plug Hole)
. 82-16 1 Cotter - Choke Swivel
99-7 L Drain Plug
227-1552 1 Throttle Body Assembly
233-543 3 Float Valve, Seat & Gasket Assembly - Matched
286-1246 Repair Kit

g




Ridmreal ghod Talwradiio

Sitiednd #1507 L0 crall

=2t} alldealy - RIL

w =l ijoger) {mﬂ LI O x wER) wess
& n.-~£ sae T yhaat xad &0\2 x h:ﬁ s
Car Ay Eas gt WassPt SAF L3~
) {leall (IIER aied SME -E—’l% tmpT

g -!'b'-".fupd'*'ﬂ o KBS it MNE ® 3R weod

e ke A (el el AL x SF-ZR) varsd
{#pe8 wwin? feosf] doseuw
Laed? Tund S A0S edlwal 334 whed) $eSged

[alrol! gadaza |}
{edl of o ﬁﬂﬁoﬁs JaSma”

(oalvynd) Jomedyoset fedall
{wnes gasd -ﬁ..‘-m!rg va=v-L
CovielN Simp ol ain} primd
{afims atal) e
ig-,..r“ah e T o TS
Cnldistas "Lui‘ Lo T
itmaas g 2D
e o R LT
duiowd wiodfy - 17
el -.n-.l'd'»ﬂ;
el dTim by
Titugusd —val & . F
88T « Ml
S oawed D 2aet uI.m-uQ puliaplil atas
wtireolbd WBL - plfee”
wmu ittt — wlBecst
Lt & gnddeed dupd galbowl meffaiihl alfcs
DEAR ndepd - koS
& Ebenit w~m el ~ T2 lea
2 sfonll - gﬁzh.n
?m ANRALEF batuad
alamel! plet
el s
T e mMamesal
gorl Sl el remll - gl
linatl et wl2donf® o wecindalt
bl Mlkhol pebteslbv sl - wodair=l
v,ﬁ.m:d endi2 4 ysdaarl
FalE wSell < i
Lesd woli eafl 5 stali eﬂat) 1 1ol
Lawhil sindd = “293od

ﬁ.?l!" ay- L
pnlbeany
ry et o ylidewned Solassd 4 &ﬂﬁ SR Juea'l

HEN lonal

win wen W e e P B ey A e R RS R s B

b B 1 G N

TR BN U e 2

dgpuiic

oy My ey B B W R R By by b

B




TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

440 Troctor Crawler John leere Dubugue AT-11158T Model T3X-777
PART NO, | QUAN. PART NAME

10-4075 1. Carbureter Body dcsembly

12-860 1 Throttle Lever Assembly

13-1203 i Throttle bhaft issembly

14-273 1 ¥ly - Throttle (15°)

15-42 1 | Serew (i&-32 x 3/4 1'ill. Head) (Throttle hdjusting)
15-108 1 Serew (;/6-32 x 5/16 lex. liead) (Choke Swivel)

15-453 £ Scerew (#6-32 x 1/ "Sems" Bindinpg Head) (Choke Fly-2)(Throttle Fly-2§
15-485 i Serew (712-24 x 3/4 "Sems" Fill, Head) (Throttle Body to Bowl)
15-493 1 | Screw (79-32 x 3/6 "Sems" Fill, Head) (Choke Bracket)
15-4270 1 Screw (#4-32 x 5/16 Hex., Head) (Choke Dracket Clip)
16-4 1 Gasket (Iloat Valve Seat)

1647 1 | Gasket (Met. lin Guide)

16-/.56 £ ) Gasket (lozzle)

16-441 i 7 Gasket (Throttle body to Bowl)

1655/, 3 Gasket Assortment (Service)

24,-262 1 | Spring (Throttle Stop Screw)

24-340 1 Spring (Idle Needle)

24-A3 1 Spring (Choke Return)

26-8536 1 Choke Shaft Assembly

27=54L8 1 Choke 11y Assembly

28-49 i Swivel - Choke

20-81 il Clip - Choke Dracket

29-123 i A Bracket — Choke

29-551 F Choke Dbracket Asserbly

30-739 i § Float and Lever Assembly

32-16 I & Shaft - Fleat

36-346 1 | dain adjusting lNeedle Seat and Bowl Plug

43-33 1 | Needle - Idle Adjusting

£3-182 L Heedle - lain 4Adjusting

L3729 i Iain adjusting Needle, Seat, Yacking and Packing Retainer dssembly
4438 i Packing -~ Choke Shaft

4L4=-51 i ! Yacldng ~ Main adjusting Heedle

L4~68 1 Facking - Throttle Shaft

46-456 1 | Ventwri (1" Throat)

L7=LT3 ; § Main Nozzle

£9-101-L i Idle Jet

49-437 it wconorizer Jet

55=21/, 1 Cup - Throttle Shaft Flug

55-261 1 Retainer - Throttle vhaft Packing

55-265 i i Retainer - lain dadjueting lleedle Facking

69-507 1 | Strainer & Llbow agscmbly

60-169 i Ilug — Choke chaft

£0-171 i Lrill 3lug (lame Flate aud Idle Flug Hole)

82-16 3 Cotter - Choke uwivel

99-7 X Drain Ilug

227-1645 1 Throttle body fissembly

233-5.3 i Float Valwe, Zeat & Gasket Assembly, latched

2:6-1262

i f.e‘_r-.'}il* Eit




1
[
I
rip

Ty

f

-y i

k- -

= b
d lJ_I

i

l‘

= -y

i

-
L

J L

1=y

1 gm =
Il ==
& 5= 3F

L p
'
e ¥
Sap
.
i
g

1=y alheef]
o :
1 -
¥ 5
- 1=
1 Pl
-.‘_ =
- {
1=
! i
i !

4 Wi

—r



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Combine John Deere Dubuque AT11963T TSX-802
PART NO, | QUAN, PART NAME
10-4399 1 Carbureter Body Assembly
13-1307 1 Throttle Shaft Assembly - Complete
14-246 1 Fly - Throttle (18°)
15-42 1 Screw - (#8-32 x 3/4) Pillister Hd, (Throttle Stop)
15-409 1 Screw (#8-32 x 1/8) Drill Plug (Nozzle Hole)
15-A82 - Screw (#12-24 x 5/8) Fill, Hd. SEMS (Thr. Body to Bowl)
15-A91 4 Screw (#4-40 x 1/4) Binding Hd., SEMS (Throttle Fly-2)(Choke Ply—z)
15-A93 1 Screw (#8-32 x 3/8) Pan Hd, SEMS (Choke Bracket)
15-A270 1 Screw (#8-32 x 5/16) Slotted Hex Hd. SEMS (Choke Bkt, Clip)
15-A296 1 Screw (#12-24 x 5/8) Slot, Hex Hd, (Thr, Lever)
15-A297 1 Screw (#10-24 x 3/4) Slot, Hex Hd, (Clevis Assembly)
16-4 1 Gasket -~ PFloat Valve Seat
16-80 i Gasket =~ Throttle Body to Bowl
16-449 1 Gasket - Main Nozzle
16-613 2 Gasket Assembly - Service
24~153 1 Spring - Choke Lever Return
24-262 1 Spring - Throttle Stop Screw
24-340 1 Spring ~ Idle Needle
26-871 1 Choke Shaft & Lever Assembly
27-573 1 Choke Fly Assembly
20-81 1 Clip = Choke Bracket
20-104 1 Choke Bracket
29-544 1 Choke Bracket Assembly
30-600 1 Float & Lever Assembly
32-27 1 Shaft - Float Lever
43-33 1 Needle - Idle Adjusting
44-39 1 Packing - Choke Shaft
44-63 2 Packing - Throttle Shaft
46-A132 1 Venturi (25/32 Diameter Throat)
47-609 1 Nozzle Assembly
49-207 1 Jet - Economizer
49-203 1 Jet - Idle
49-293 A Jet ~ Power
55-231 2 Retainer -~ Throttle Shaft Packing
55-243 1 Retainer - Choke Shaft Packing
62-167 1 Pin - Throttle Stop
69-513 1 Strainer & Elbow Assembly
78-A4 1 Washer -~ Clevis Screw
80~167 1 Plug - Choke Shaft
80-171 1 Drill Plug -~ Idle Drilling
81-1 1 Nut - #10-24
997 2 Plug - (Bowl Drain-1)(Throttle Body~-1)
121-504 i & Clevis Assembly
179-11 b Welch Plug
227-1691 2 Throttle Body Assembly
233-536 1 Float Valve, Seat & Gasket Assembly - Matched
286-~1314 Repair Kit







TEMPCRARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

r, & Ind,

—

010, Sasoling SBiias John Deere Waterloo #AR30280R | USX-20

PART NO, QUAN, PART NAMB

10-4352 1 Carbureter Body Assembly

12-1015 i Throttle Lever Assembly

13-1271 h | Throttle Shaft Assembly

14-244 1 Throttle Fly - 1 11/16 Dia.

15-42 1 Screw (#8-32 x 3/4) Fillister Head (Throttle Stop)
15-108 1 Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-483 2 Screw (#6-32 x 1/4) SEMS Pan Head (Choke Fly)
15-493 2 Screw (#8-32 x 3/8) SEMS Pan Head (Choke Bracket)
15-A211 2 Screw (#8-32 x 1/4) SEMS Pan Head (Throttle Fly)
15-A213 10 Screw (#8-32 x 1/2) SEMS Pillister Head (Bowl Cover-7)}(Pump Cover-
15-A295 i Screw (#8-32 x 1/2)SEMS Slotted Hex Head (Choke Clip) 3)
15-A390 X Screw (1/4-40 x 1/4) Drill Plug (Bowl Drain)

l6-4 1 Gasket - Nozzle Plug

16-364 1 Gasket - Strainer

16-A3106 1 Gasket - Bowl Cover

16-A451 2 Gasket - Nozzle-1)(Float Valve Seat-1)

16-704 1 Gasket Assortment

24-262 1 Spring -~ Throttle Stop Screw

24-A223 1 Spring - Pump Disphragm

24-A437 2 Spring - Choke Return

25-664 1 Choke Lever Assembly

26-862 )| Choke Shaft Assembly

26-872 i Choke Shaft Assembly - Complete

27-241 I Fly - Choke

28-110 1 Swivel - Choke

20-81 1 Clip - Choke Bracket

29-104 1 Bracket - Choke

29-569 1 Bracket Assembly

30-747 1 Float & Lever Assembly

32-16 "1 Float Shaft

36-396 1 Seat - Power Needle

43-228 1 Main Adjusting Needle

43-720 1 Main Adjusting Needle Assembly

43-734 1 Idle Adjusting Screw (Nyl-Lok)

44-63 1 Packing - Choke

44-127 1 Packing - O-Ring (1/16 x 3/16 I.D. x 5/16 0.D.)
44-142 1 Packing - Throttle

46-A192 - | Venturi - (Main 1 1/8)

47-471 1 Nozzle

49-390 1 Jet - Economizer

49-420 1 Jet - Idle Fuel

49-432 1 Jet - Minimum Puel Restriction

49-526 3 Jet - Pump Discharge Jet Assembly

55-230 1 Choke Shaft Cup

55-255 1 Retainer - Throttle Shaft Packing

56-152 1 Bowl - Cover

62-167 1 Pin - (Throttle Stop)

68-188 1 Fuel Fitting

78-299 1 Washer - Choke Packing Retainer

78-A47 1 Washer - Choke Lever Retaincr (Tru Arc)

80-252 1 Plug - Nozzle

80-249 1 Plug - Throttle Shaft Hole

80-250 1 Plug - Fuel Strainer Retainer

82-16 1 Cotter - Choke Swivel

05-527 1 Screen Assembly

page - 1 -




TEWPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

4010 Gasoiine Agr, & Ind.

Tractor - °1E E% ine John Deere, Waterloo #AR30280R USX-20
PART NO, QUAN, PART NAME

158~57¢% i Housing - Pump Assembly

179-46 2 Bxpansion Plug - Economizer Drill-1)(Bowl Vent-1)
206-72 2 Bearing - Needle

233-601 1 Matched Float Valve Seat Assembly

237-516 1 Diaphragm - Pump Assembly

286-132¢ Repair Kit

page -2 -




TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

3010 Gasoline Agr, & Ind.

Tractor - 1iE Engine John Deere, Waterloo #ARZ26432R USX-21
PART NO, QUAN, PART NAME

10-4354 i Carbureter Body Assembly

12-1015 1 Throttle Lever Assembly

13-1286 1 hrottle Shaft Assembly

14-244 1 Throttle Fly - 1 11/16 Diameter

15-42 i Screw (#8-32 x 3/4) Fillister Head (Throttle Stop)
15-108 At Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-483 2 Screw {(#6-32 x 1/4) SEMS Pan Head (Choke Fly)
15403 2 Screw (#8-32 x 3/8) SEMS Pan Head (Choke Bracket)
15-A211 2 Screw {(#8-32 x 1/4) SEMS Pan Head (Throttle Fly)
15=A213 10 Screw (#8-32 x 1/2) SEMS Fillister Head (Bowl Cover-7){Pump Cover-3)
15-A205 1 Screw (#8-32 x 1/2) SEMS Slotted Hex Head (Choke Clip)
15-A390 1 Screw (#4-40 x 1/4) Drill Plug (Bowl Drain)

16-4 3 Gasket - Nozzle Plug

16-364 1 Gasket - Strainer

16-A3106 18 Gasket - Bowl Cover

16-A451 2 Gasket - Nozzle-1)(Float Valve Seat-1)

16-704 1 Gasket Assortment

24-262 1 Spring - Throttle Stop

24-A223 1 Spring - Pump Diaphragm

24-A437 2 Spring - Choke Return

25-664 1 Choke Lever Assembly

1 26-862 1 Choke Shaft Assembly

26-872 1 Choke Shaft Assembly - Complete

27-241 1 Fly - Choke

28-110 2 Swivel - Choke

29-81 1 Clip - Choke Bracket

29-104 1 Bracket - Choke

29-569 1 Bracket Assembly

30-747 1 Float & Lever Assembly

32-16 1 Float Shaft

36-396 1 Seat - Power Needle

43-228 L Main Adjusting Needle

43-720 1 Mair Adjusting Needle Assembly

43-734 1 Idle Adjusting Screw (Nyl-Lok)

44-63 1 Packing - Choke

44-127 X Packing - O-Ring (1/16 x 3/16¢ I.D. x 5/16 0.D.)
44-142 ik Packing - Throttle

46-A191 1 Venturi - (Main 1 1/16)

47-A44 il Nozzle

49-419 i Jet - Minimum Fuel Restriction

46-420 31 Jet - Idle Puel

49-526 I Jet - Pump Discharge Jet Assembly

55-230 1 Choke Shaft Cup

55-255 - Retainer - Throttle Shaft Packing

56-153 1 Bowl Cover

62-167 T Pin - Throttle Stop

68-188 1 Fitting - 5/16 Tube

78-299 1 Washers - Choke Packing Retainer

78-A47 1 Washer - Choke Lever Retainer (Tru Arc)

80-252 3 Plug - Nozzle

80-249 X Plug - Throttle Shaft Hole

80-250 1 Plug -~ Fuel Strainer Retainer

82-16 1 Cotter - Choke Swivel

05-527 1 Screen Assembly

page - 1 -~




TEMPORARY SERVICE PARTS LIST - INSERT IN THB PROPER SECTION OF YOUR MANUAL

E U Gasoline Agr, & 1nd. USX-21
ractor - 11F Engige _John Deere #AR26432 R B
PART NO, QUAN, PART NAMR

158-582 1 Housing - Pump Assembly

179-46 1 Expansion Piug (Bowl Vent)

206-72 z Bearing - Needle

233-601 1 Matched Float Valve Seat Assembly

237-516 i Diaphragm - Pump Assembly

286-1330 Repair Kit

o

page - 2 -




